H %

Contents

® CPC10~18HG26
CPCD10~18HG26
© CPC10~18HW9

© cPCD10~18HW9
) CPQ10~18HW?20
® CPQD10~18HW20

e % W i A [
Item Description Series No. Page
Kl 1 Sl B 1
Fig.1 Counter balance
Kl 2 s R 4¢

3
Fig.2 Driving system ®06
Kl 3 B R 4¢

5
Fig.3 Driving system 0®
i 4 BIG A% MU 2006.01--

9
Fig.4 Clutch assembly ®0®
K5 UK A 15
Fig.5 Drive axle assembly
Kl 6 Je il B s K A B K 19
Fig.6 Left brake assembly Right brake assembly
Kl 7 LR 9595 o5
Fig.7 Wheel assembly
8 Lg% B (B 3X) ©® 97
Fig.8 Drive unit(tor-con type)
K9 e B2 B (i A BN 1) (7 ) 20) ©® 33
Fig.9 Drive unit(cover & inching valve)(tor-con type)
10 | ARG ) G .
Fig.10 Torque converter(tor-con type)
Fig.11 Charging pump(tor-con type)
F12 | BB ®©® )
Fig.12 Hydraulic clutch(tor-con type)
K113 Pl i 20)

; 45

Fig.13 Control valve(tor-con type) 0@

©2011 408 % 6 I ﬁx%ﬂ%ﬁ[‘ma

Fe o C 4R IRT
Item Description Series No. Page
K14 | s ) © 6 47
Fig.14 Inching valve(tor-con type)

& 15 PR A% A 7

Fig.15 Reduction & differential ®®C066 4
K16 | AREAI(HLR) BAO® 55
Fig.16 Transmission(clutch type)(1/2)

K17 | ASEAE W) ®0® 57
Fig.17 Transmission(clutch type)(1/2)

K18 | RS 63
Fig.18 Steering system

K19 | Fem b ss(—) 65
Fig.19 Steering axle assembly( 1)

20 | BRI o
Fig.20 Steering axle assembly(II)

K21 | mihiELE S 2006.02-- s
Fig.21 Steering cylinder assembly

K 22 e 1) B 75
Fig.22 Steering device

Kl 23 EIPSESAN

Fig.23 Drive system ® &
K24 | 3RS 2006.02- ©0 a1
Fig.24 Drive system

K25 | sh RS ®6 85
Fig.25 Drive system

K26 | RS

Fig.26 Air intake system ® 8
Kl 27 HARR ©0 o1
Fig.27 Air intake system

K 28 HARR ®® 03
Fig.28 Air intake system

Kl 29 RS

Fig.29 Exhaust system ® %
30 HFARR

Fig.30 Exhaust system ©o®6 I
K 31 AHIRSE

Fig.31 Cooling system ®®C066 %
K 32 ESRG()

Fig.32 Truck body system( 1) ®®O006G6 1o




Fe % W 4R PRT
Item Description Series No. Page 1 ?@TE
£33 | EHRG() Fig.1 C

105 g. ounter balance
Fig.33 Truck body system(1I) ®®O006G6
i 34 PR 107
Fig.34 Overhead guard
K135 | BEds sl sl 2006.01-- NCIG 100
Fig.35 Clutch and brake control
K 36 B s ER AR R ®O0® 13
Fig.36 Clutch and brake control assembly
K137 | Inag s AR ® 15
Fig.37 Acceleration and stopping control
K 38 T RN

119
Fig.38 Throttle control ©o®G6
&l 39 Tl zh &= 123
Fig.39 Hand brake
1 40 BRI

125
Fig.40 Change over control ®06
Kl 41 AT HHIE) s BN

127
Fig.41 Service brake and inching control @6
Kl 42 HA R

131
Fig.42 Change over control @6
K 43 W ARG() ® 135
Fig.43 Hydraulic system( 1)
Fig.44 Hydraulic system( 1)
K 45 WEFRS(=) 2006.01---

141
Fig.45 Hydraulic system(1I) ®®O006G6
Kl 46 WL RS (=) ® 143
Fig.46 Hydraulic system(III)
Kl 47 WIE RS ()

145
Fig.47 Hydraulic system(III) ©o06® i
< 48 Z R 147
Fig.48 Multi-way valve control
il 49 HARSE

151
Fig.49 Electrical system ®
¥ 50 HARSE
Fig.50 Electrical system ® 155
Kl 51 HARGR
Fig.51 Electrical system ®® 159




1 AT I 2 e R4

Fig.1 Counter balance Fig.2 Driving system
o . o - i | 5T B AR
i:: ::Zrt N:. Zl;escriptij:] iﬁ’%y Remarl\ll<§lseries
1 | N163-010002-000 | %1 Plug 2
2 | 10-000001 P Counter balance 1 1t
15-000001 S I Counter balance 1 1.5t
18HG26-000001 | ~V-ffif & Counter balance 1 1.8t
3 | 15-000002 TSRy Shim 8
4 | GB97.1-85 10 Washer 4
5 | GB93-87 10 Washer 4
6 | GB6170-86 IR EEM10 Nut 4
7 | 30DH-000006 TSR Shim 3
8 | 15-000003 glic] Washer 1
9 | GB93-87 g 24 Washer 1
10 | GB5782-86 IREM24><80 Bolt 1 1t
GB5782-86 IREM24 <80 Bolt 1 1.5t
GB5782-86 IREM24 <80 Bolt 1 1.8t
11 | 15-020000 A1 Towing pin 1




3 ) R4

2 (LRUEED Fig.3 Driving system
Fig.2 Driving system
® CPC10~18HG26 © CPC10~18HW9 & CPQ10~18HW?20
o . o . | AR BIGE FHZE R
i; ::Zrt Nj ﬁescriptic?]\ iﬁ’%y Rema'r\ll<(s)lseries
1 | 15-110000 UK S Drive axle 1
2 | GB5783-86 IZFEM20><60 Bolt 8
3 | GB93-87 g 20 Washer 8
4 | GB6170-86 IREE M20 Nut 8
5 | JDS18-G0O HUMAZ 34 Mechanical transmission | 1 ®0®
6 | 15-100001 gLk Gasket 1 ®
30HB-100002 gLk Gasket 1 © ®
7 | 30HB-110000 HEA A Clutch ®
30HBW9-120000 HEAEE Clutch ©
30QHBW11-120000 | #4285 %  Clutch ®




3 ) R4

3 g R 5¢ Fig.3 Driving system
Fig.3 Driving system
(® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
o . o < g r| 51 BT F 2 7Y
i; ::Zrt Nj ﬁescriptic?] i&’? Remarl\ll<§lseries
1 | 15-110000 R A Esrsig’ﬁ]blv axle | 4
2 | GB5783-86 IRM20><60 Bolt 8
3 | GB93-87 g 20 Washer 8
4 | GB6170-86 IREE M20 Nut 8
5 | YOX18HA W% 5 A AR Transmission 1
YQX18E W A% B A HAH Transmission 1 ©
YQX18HB W A% B A HAH Transmission 1 ®
6 | GB120-86 HiA12><26 Pin 2 ®)
7 | GB6170-86 ERE M10 Nut 6 ®
8 | GB93-87 el Washer 8
9 | GB5782-86 12 M10><45 Bolt 2
GB5783-86 24 M10><35 Bolt 8 ®)
10 | GB5783-86 IR M10><45 Bolt 2 ®
11 | JB982-77 i 14 Washer 3
12 | N160-110001-000 [ e 2k Connector 3
13 | Q672-16-G00 RN 22 344 16 Clamp 4
14 | GB93-87 i 8 Washer °
12 O®
15 | GB5783-86 IRAEM8>< 25 Bolt 12 ®
GB5783-86 IHAM8>< 18 Bolt 12 ()
GB5782-86 IREM8>< 20 Bolt 6




<l 4 BN

I & 42 . 2006.01--
3 2 R4 Fig.4 Clutch assembly
Fig.3 Driving system
® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20 3
o . o ” | B R A
L ft N # ] _*’\ ot Remarks series
Item Part No. Description Q' ty| No.
NV L.=1100
ey s A
16 | 15QDHW20*100002 E)E B (NP o ober pipe 1 L=1350©)
L=1150®)
iP5 A5 JA -
17 | 15QDHW20*100001 XIS BH (WAR P ppper pipe 1| b 1350@® ®
13) L=1600©®
18 | 3E-600002 B Bolt 1
19 | GB1235-76 ORY % £ [#20><2.4  O-ring 2
20 | 30DH-100002 [ e Sk A Connector 1
\

Y e o |
/",'p;///‘//'/?/'// vyl

/ %y,

/ /'(/ A /@ ‘
e . 6L

% \ ¥
v/ /, 4 / /
%’ Dot 74 /,%




. B ABE P4 b ; G Mk
4 B2 8% B 2006.0L.. 4 5 B B 2006.01--

Fig.4 Clutch assembly Fig.4 Clutch assembly
® CPC10~18HG26 © CPC10~18HW9 € CPQ10~18HW?20
. . " o | 2 TEEOE 4 A -
s ft N # ] _M ot Remarks series
Item Part No. Description Q' ty| No.
Al | 30HB-120000 e 3595 Clutch assy 1 @
A2 | 30HBW9-120000 BB R Clutch assy 1 ©
A3 | 30QHBW11-120000 | &4 % b %, Clutch assy 1 ®
1 | GB5783-86 IRAEME>< 12 Bolt 6 --2007.1
GB5783-86 ZfM6=<16  Bolt 3 2007.1-- =
2 | GB93-87 P56 Washer 6
3 | 30HB-120006 JE R Plate 1
4 | 30HB-120007 By 2 8 Gasket 1
5 | 30HB-120100 e T Clutch cover 1 o
6 | 30HB-120008 gk Clip 2 N_
o~N
7 | GB6171-86 12FEM12><1.25  Nut 1 --2006.4 =
GB93-87 12 Washer 1 2006.4-- &
) sy <-4 Ball-ended supporting _ )
8 | 30HB-120003 PEXHIBIRE - ™ uteh release | T 2006.4 7/ .° . ., “
. . . ~ - % .. /', Saifp bl /.,.//./o
N150-120002-000 A B YRGS AE Ball-ended supporting 1 2006.4-- 7 ,,.,'.‘,«;"7//////// ™ 7,
stud, clutch release 1) e @ ,50
9 | 30HB-120004 el Snap ring 1 /) /i ' [ TG /é
10 | 30HB-120005 X Clutch release fork 1 --2006.4 ; /// ,//3 © %\«/
N R ///// /4T », / 4
N150-120006-000 AR X Clutch release fork 1 2006.4-- QR %)
w
11 S PR ) Nut 3 . o~
B2 —
12 I3 BRI A Adjusting seat 3 | 11-18,24-25,29,
32-33,35-36 14
13 I3 B S48 Support 3| BB
. B A
14 s P4 Snap ring 12 -




4 A B 2006.01--

Fig.4 Clutch assembly

® CPC10~18HG26 © CPC10~18HW9 € CPQ10~18HW?20

- N o < gy | A BT I ZE A

i:: ::Zrt N: Descriptiji é&’i Remarl\ll<§lseries

15 HTRET Al A A Pin 3

16 I3 BSALFT Operating lever 3

17 Bl R Bearing 114

18 S R Y Bearing pin 6

24 USRIV Bolt 3 ¥

11-18,24-25,29,

25 | GB93-87 53 H PE 10 Spring washer 3 | 32-33,35-36 14

29 TRAE ﬁ(l)ﬂtstmgpressure plate 1 %?féggﬁ

30 TR A %thc; pressure plate 9

33 JRA: Clutch pressure plate | 1

35 JE AL Driving disc 6

36 RS Gasket 3

A | 30HB-121000 B SR ;:S'S”;Ch pressure plate | --2006.2
N150-122000-000 | 5 2 R4 Saeychpressure plate | 1 | 2006.3--

19 | G005783-010037-00 | 12 #:M10><35 Bolt 7

20 | G000093-000010-00 | #4[&10 Washer 9

21 | GB97.1-85 10 Washer 9 --2007.1

22 | GB120-85 741035 Pin 2

23 | 30HB-120001 AR Clutch housing 1 ®
30HBW9-120001 R Clutch housing 1 ©
30QHBW11-120001 | &4 a8t Clutch housing 1 ®

26 | 30HB-120002 B R E Clutch release collar 1 --2005.11
N150-121000-000 ARy e ) Clutch release collar 1 2005.11--

-11 -

& 4
Fig.4

1418

,':t:“' l,;“.-i A » /
) ) ol
/'/'-,_ .- //
w
N

B SR

Clutch assembly

<
o

/ oy’

74 2

-12 -

2006.01--




Fig.4 Clutch assembly Fig.5 Drive axle assembly
® CPC10~18HG26 © CPC10~18HW9 ) CPQ10~18HW?20
- N = /0 | A B AR
s ft N # o & it Remarks series
Item Part No. Description Q' ty| No.
27 | 9688211 53 Bl Release bearing clutch 1
27 | 9688211 53 Bl Release bearing clutch 1
28 | GB119-86 iB6><12 Pin 3
30 | GB5783-86 IR FEMB>< 25 Bolt 6
31 | GB93-87 P8 Washer 6
A B ) S b i i
34 | 30HB-122000 I% 5] %ﬁy\zjjml o Clutch driven disc 1 ---2006.2
@A B assembly _
N150-124000 B A Bt Clutch driven disc | 4 2006.2--
& assembly
37 | G005783-010030-00 | ##42M10><30 Bolt 2 2010.07.07—

-13- -14-



5 XS S 1k 5 XISk

Fig.5 Drive axle assembly Fig.5 Drive axle assembly
T 4 K g | FEEUEIE
Item Part No. Description Q' ty|Remarks series
1 | 1.5DA11-00-15 MHES Plug 2
2 | 1.5DA11-00-16 glic] Washer 2
JB982-77 i 16 Washer 2
3 | 15-111001 Mot Axle 1
4 | 3-11-00-18 IR 5 Plug 1
5 | Q903-Z1/8-G00 WA JEZ1/8” Vent plug 1
6 | GB93-87 g 10 Washer 2
7 | 15-111002 B Pipe 2
8 | 15PE-113000 Fe SR Support bush(left) 1
15PE-114000 1SR Support bush(right) 1
9 | 15-112000 e B A R Brake(left) 1
15-113000 A B A AR Brake(right) 1
10 | GB93-87 P 10 Washer 38
GB7244-87 P 10 Washer 30
11 | 1.5DA11-00-14 B A W A Bolt 12
GB27-88 22 M10><32 Bolt 12
15PE-110001 oS Bolt 12
12 | GB5781-86 124 M10>=<35 Bolt 2
13 | GB5781-86 IEAM10><30 Bolt 10
14 | 1.5DA11-00-17A | & Sleeve 2
15 | GB6173-86 2R M16><1.5  Nut 12
16 | HG4-692-67 JHEPD100x125%12  Oil seal 2
17 | GB93-87 i 16 Washer 12

-15 -

-16 -



° I 6 LEHIsh#s % Left brake assembly

Fig.5 Drive axle assembly Fig.6 HiflZhes % Right brake assembly

o . o < gt | FVE BT FHZE Y

i:: :’:rt N: ﬁescriptic?] iﬁ’%y Remarl\ll<§lseries

18 |GB297-84 Bh7k 7513 Bearing 2

19 |1.5DA11-00-06 ¥ Hub 2

20 |1.5DA11-00-12 il & Brake drum 2

21 |1.5DA11-00-11 HIMFAC SR Bolt 12

22 |GB297-84 Bk 7511 Bearing 2

23 |3-21-10-06 WREE Nut 12

24 |1.5DA11-60-00 RSN Nut 2

25 |1.5DA11-00-10 e Snap ring 2

26 |1.5DA11-00-09 i Pl Felt ring 2

27 |1.5DA11-00-08 HIr e el R B 248 Washer 2

28 |1.5DA11-00-07 RUAFAE SR ZMERE  Nut 2

29 |1.5DA11-00-04 el o 2 Bushing 2

30 [15-110002 ety Half-axle 2 Ve

31 |N030-110016-000 |JE'S4E Clamp split-ring 16 w

32 [1.5DA11-00-02 |54 Bolt 16 ~—f ‘f;% P .
A

33 |GB7244-87 810 Washer 30 ’ %

34 |GB6171-86 BREE M10><1 Nut 16

36 |15-110001 4L Gasket 1

38 |GB120-86 # B8><30 Pin 1

-17 -

-18 -




6 feiflshes gk Left brake assembly 6
Fig.6 FitblEhgs s Right brake assembly Fig.6
FEl R B 4 W o | AESIETET
Item Part No. Description Q' ty| No.
1 | GB6171-86 IR M18><15  Nut 1
2 | GB93-87 e 18 Washer 1
3 | 1.6DA11-40-05 | #ilzh#5hEpE  Brake washer 1
4 | GB6170-86 R M8 Nut 4
5 | GB93-87 Pl 8 Washer 5
6 | 1.5DA11-40-06 B B S P Support pivot 1
7 | 15DA11-40-03 ﬁé('J %J )Eﬂ? [EIR VA E‘?éﬁ():ﬁng spring 1
8 | 1.5DA11-41-00A | Ztfilgh#s it s Brake disk assembly 1
1.5DA11-71-00A | Aiifilsh &5 IEAE B Brake disk assembly 1
9 | GB68-85 I2ET M8><35 Screw 2
10 | 1.5DA11-40-01 ﬁé('J )i'éj )Eﬂ? [B] 437, 3 35 E%rg;rgcting spring 1
11 | 1.5DA11-40-02 RSt Upper pull lever 1
12 | 3-11-43-11 S AETCSIBET S5 Rubber boot bleed screw | 1 o
13 | 3E-113301 MW RSL—HE0%  Connector-oil pipe 1 —
14 | 3-11-43-08 Hl5h 7 5 S U2%T  Bleed screw, wheel cylinder | 1 °
15 | 3-11-43-10 %%%%5{ ) Washer-wheel cylinder | 1
16 | 3-11-43-07 g%@ R Piston rod 2
17 | 3-11-43-06 HSh o E P E Rubbder boot, wheel cylinder | 2
18 | 3-11-43-02 Bl o % I Piston, wheel cylinder 2
19 | 3-11-43-03 Tl B 7 4 K i Rubber cup, wheel cylinder | 2
20 | 3-11-43-05 HlBh S 8E Spring seat, wheel cylinder 2

19 -

Jei Bl a5 R
ATl Sk

_y),
//,—'ﬁ;zﬂmn
o

(&%
zfmA ’; \

Left brake assembly
Right brake assembly

-20-




6 fEblEh e s Left brake assembly
Fig.6 HHEh# A Right brake assembly
o N = - o | VR B TR
Jrts f 7 # _ _M At Remarks series
Item Part No. Description Q' ty| No.
21 | 3-11-43-01 Tl B AL Wheel cylinder 1
22 | 3-11-43-04 HB R # 3 Spring, wheel cylinder | 1
1.5DA11-40-04 F-HIshHEAF Control lever, hand brake 1
24 | GB97.1-85 HpE 8 Washer 3
25 | 3-11-40-20 HIEERREEALUES%  Rubber plug 1
26 | 3-11-40-19 Hshi 4y Tensionspring, brakeshoe | 1
T e e S Bush for adjusting
27 | 1.5DA11-40-08 il 2y s 1) B o 4 brake shoe gap 1
L T + Adjusting nut, brake
-11-40- 2 pive
28 | 3-11-40-16 G2 HEIANGE LS gap 1
SN Adjusting screw, brake
_40- 3 s
29 | 1.5DA11-40-09 TR IR gap 1
30 | 1.5DA11-42-00 FE¥E P (J5)  Lining assembly (rear) 1
31 | 1.5DA11-46-00 HlshE R % (J5)  Brake shoe assembly (rear) | 1
32 | 3-11-40-13 ISR % H AT Pull bor, compressionspring | 4
g 1 2 Seat, brake shoe
33 | 3-11-40-11 il Bl s 3 compression spring 8
D T Compressing spring,
34 | 3-11-40-12 Tl Bl B R brake shoe 4
35 | 1.5DA11-40-10 N Lower arm 1
36 | 1.5DA11-40-11 LA Lower pull rod 1
37 | 1.5DA11-45-00 AN Pull rod 1
38 | 3-11-40-14 [TUIIN Pawl 1
39 | GB5781-86 124 M8><20 Bolt 2
e v o ooy Brake shoe
_A7- 7% 2
40 | 1.5DA11-47-00 shE R (R assembly(front) 1

-21-

6
Fig.6

Jei Bl a5 R
ATl Sk

(L
@ :,,
~ ﬂ
& 'v/ & \

Left brake assembly
Right brake assembly

-22-




6 fEblEh e s Left brake assembly
Fig.6 HHEh# A Right brake assembly
- X - ” g | £ BN 2R
7 ft N # _ _*’J\ ﬁ, | Remarks series
Item Part No. Description Q' ty] No.
41 | 1.5DA11-43-00 JERE O (7D Lining assembly(front) | 1
42 | 3-11-42-02 ohET Rivet 24
43 | 15DALL-44-00A | A Filshuky Lo controllever, hand |-
LSDAL1-72-00A | i Flsnffr K9 control lever, 1
44 | GB894.1-86 ke 11 Snap ring 1
e o Right bake wirerope
45 | 15-113100 A il Bh P e Sk assembly 1
o Left bake wirerope
15-112100 Vauti i PIE S A 5Y0 assembly 1
46 | 3-11-40-10 HRET Screw 1

-23-

K 7
Fig.7

EER 269590
Wheel assembly

=24 -



K 7 TR A

Fig.7 Wheel assembly
FE R 8 . o | AESIETET
Item Part No. Description Q' ty| No.
1 | 3E-211003-000 R Bolt, wheel rim 12

2 | 3-21-10-06 BR [ R B Spherical nut 12

3 | 3E-211002 JafeH (Hh) Rear wheel rim(outside) | 2

4 | GB2982-91 ¥ J6.5-10-10PR  Tyre 2

5 | 3E-211001 Jakem (P Rear wheel rim(inside) | 2

6 | GB93-87 HlE 12 Lock washer 12

7 | GB9457-88 BARE M12><15  Nut 12

8 | GB91-86 i 3.2><30 Split pin 12

-25-

% 8
Fig.8

fRghdeE G0
Drive unit(tor-con type)

-26 -




8 e E (0

8 ez G0 Fig.8 Drive unit(tor-con type)
Fig.8 Drive unit(tor-con type)
(® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
o . o < | HVE BT FHZE Y
i; ::Zrt Nj Zl;escriptij;] iﬁ’%y Remaﬁ;series
Al | YQX18HA WA AR Transmission 1
A2 | YQX18E AR AR Transmission 1 ©
A3 | YOX18HB W) AR AR Transmission 1 ®
1 | YDS30.035 AR e R4l Case, tor-con 1
2 | YDS30.909 Jngh A 5% Cup 1
3 | YDS30.049 S Pipe oil fill 1
4 AR Tor-con 1 ILIE10
5 | YDS30.906 it 22 Charging pump 1 LE11
6 | YDS30.100 By Gasket 1
7 | YDS30.110 oS Bolt 2
8 | YDS30.111 oS Bolt 4
9 | JB982-77 8 Packing 6
10 | YDS30.103 RS Plug 3
11 | YDS30.104 IR 5 Plug 4
12 | YDS30.038 By Gasket 1
13 | GB5783-86 2 M10>=<75 Bolt 1
14 | GB5783-86 2 M10>=<75 Bolt 3
15 | GB5783-86 2 M10><50 Bolt 1
16 | GB5783-86 122 M10><30 Bolt 4
17 | GB93-87 AP 10 Washer 9
18 | GB119-86 [F4F:4 B12><20  Pin, parallel 2

-27 -

-28 -




48 fEENEETE (I
Fig.8 Drive unit(tor-con type)

® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
FEl R B 4 W o | AESIEET
Item Part No. Description Q' ty No.
19 | GB1235-76 O7UPs 15><2.4 O-ring 2

20 | YDS25.018 WA A ek Case, mission 1

21 | YDS25.002 Bl Cap, bearing 2

22 | YDS30.089 il 5 B Bolt, bearing cap 4

23 | YDS25.003 B Plate, lock 4

24 | YDS18.901 W E AR Clutch, hydraulic 1

25 | YDS30.025 e 4 Shaft, idler 1

26 | GB/T276-94 R BRI 6206  Deep groove ball bearings | 1

27 | YDS30.037 e Gear, idler 1

28 | GB893.1-86 ik 24 Snap ring, internal 1

29 | GB/T276-94 R ER 7 6207  Deep groove ball bearings | 1

30 | YDS30.036 IR RTSE ity Gear output 1

31 | GB893.1-86 ik 24 Snap, ring internal 1

32 | GB/T276-94 R ER 7 6207  Deep groove ball bearings | 1

33 | YDS18.003 b Shaft, output 1

34 | GB/T297-94 2%?¥%7¥( Bearing, taper roller 1

35 | GB/T297-94 2%?¥%7¥( Bearing, taper roller 1

36 | YDS30.023 HESRV SRS Retainer, oil seal 1

37 | GB1235-76 O74PE 80><3.1 O-ring 1

38 | 12163-82131 HHER] Seal, oil 1

39 | YDS30.024 PR EE Nut 1

-29 -

% 8
Fig.8

fRghdeE G0
Drive unit(tor-con type)

-30 -




48 fEENEETE (I
Fig.8 Drive unit(tor-con type)

® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
FEl R B i o | AESIEET
Item Part No. Description Q' ty No.

40 | YDS30.019 5 6=01 Shim AR

41 | YDS30.019 6 =02 Shim AR

42 | YDS30.019 )76 =05 Shim AR

43 | YDS30.020 LHEAN Collar 1

44 | YDS30.022 5 6=01 Shim AR

45 | YDS30.022 6 =02 Shim AR

46 | YDS30.022 )76 =05 Shim AR

47 | YDS30.021 SRR Plate, bearing support 1

48 | GB5783-86 IEFE M8><20 Bolt 4

49 | GB93-87 I 8 Washer, lock 4

50 | YDS30.808 JEHE(1) Strainer 1

51 | GB1235-76 O74E 28><3.5 O-ring 1

52 | GB1235-76 O74PE 35%<3.1 O-ring 1

53 | GB894.1-86 Hh I savER4E 35 Snap ring external 1

-31-

9 el (FHMMENED QR0
Fig.9 Drive unit(cover & inching valve)(tor-con type)

-32-



419 B (ARSI RO 519 LB (RAEIRD GRIIHD

Fig.9 Drive unit(cover & inching valve)(tor-con type) Fig.9 Drive unit(cover & inching valve)(tor-con type)
(® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20

s N o . gt | FVE BIGE FHZE Y
}Miz ::Zrt N: Zl;escriptij;]\ éﬁ’%y Remarl\ll<§lseries
1 | YDS30.066 Sk Cover, case 1

2 | YDS30.033 AR Arm, shift 1

3 | GB879-86 POPERIARY 632 Pin, lock 1

4 | YDS30.032 A AU A Shaft, shift arm 1

5 | GB1235-76 OJE ke 20=<2.4 O-ring 4

6 | GB1099-79 L B 5><19 Key, woodruf 1

7 | YDS30.068 fi] 52 IR AR Bolt, set 1

8 | Q/301B202-86 WP 8=<14><1.5  Seal ring 9

9 | YDS30.034 FET Plug 1

10 | JK208A JFR Switch 2

11 4L 14><24><2 Paper washer 2

12 | YDS30.048 RS 3k Nipple 1

13 | YBS5.904 JEMA (1) Filter, oil 1

14 | GB879-86 S [ A4 >< 25 Pin, lock 1

15 | YDS30.052 T2 Piston 1

16 | YDS30.050 L Spring 1

17 | YDS30.051 YA Cup 1

18 | Q/301B202-86 % 5HE20<28><1.5  Seal ring 1

19 | YDS30.102 R S Plug 6

20 | YDS30.103 R S Plug 4

21 | YDS30.904 325 1 1 Sk e Control valve 1 W& 13
22 | YDS30.065 B Gasket 1

-33-

-34 -



9 B (ARSI RO 10 ARFEAY O

Fig.9 Drive unit(cover & inching valve)(tor-con type) Fig.10 Torque-converter(tor-con type)
(® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20

s . o . gt | FVE BIGE FHZE Y
}Miz ::Zrt N: Zl;escriptij;]\ éﬁ’%y Remarl\ll<§lseries
23 | GB5783-86 I2F:M8><35-10.94%  Bolt 2

24 | GB5783-86 2 ¥:M8><55-10.94%  Bolt 2

25 | GB5783-86 2 ¥:M8><50-10.94%  Bolt 2

26 | GB93-87 AP 8 Washer, lock 6

27 | YDS30.067 H)y Gasket 1

28 | GB1235-76 O M 11=<1.9 O-ring 2

29 | GB5783-86 I2FE M10><55 Bolt 2

30 | GB5783-86 B2FE M10><40 Bolt 6

31 | GB93-87 AP 10 Washer, spring 8

32 | YDS30.910 (eILpsYn Inching valve 1 WP 14

33 | YDS30.047 fof 44 Gasket 1

34 | GB5783-86 I2FE M8><25 Bolt 3

35 | GB5782-86 I2FE M8><50 Bolt 2

36 | GB93-87 P 8 Washer, spring 5

-35-

-36 -



10
Fig.10

CPCD10~18HG26

W GRIRO
Torque-converter(tor-con type)

© CPCD10~18HW9

(® CPQD10~18HW?20

- N o - g | BT BN AR
}Miz ::Zrt N: Zl;escriptic?] éﬁ’%y Remarl\ll<§lseries
1 | YJH265D AR F A S Torque-converterassy | 1
YJH265 AR S Torque-converter assy | 1 ®)
YJH265A AR F A S Torque-converterassy | 1 ®
2 | PIRA CT2ED B B2 A Plate,input 1 O ®
[MTEBA CVITZS ) T N Plate,input 1
3 | GB5786-86 IEMM10><1.25><16 Bolt 6
4 | GB97.1-85 g 10 Washer 6
5 | GB45-76 IEH M8><1<8 Bolt 2
6 | JB982-77 = E 8 Washer,seal 2

-37 -

K 11
Fig.11

ey GRIO
Charging pump(tor-con type)

- 38 -




11 g GO 12 WHE A GEAD

Fig.11 Charging pump(tor-con type) Fig.12 Hydraulic clutch(tor-con type)
® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW?20

- S o - gty | 5T BT F 2 7Y 7
}Mi; g’irt N: Zl;escriptic?] éﬁ’%y Remarl\ll<§lseries

A | YDS30.906 A 2R SR Charging pump ass’y 1 | WK 11 55

1 | YDS30.091 e Case, pump 1

2 | YDS30.092 RS Bushing 1

3 | YDS30.102 | %3k Plug 1

4 | AH2847R HHER] Seal, oil 1

5 | GB3452.1-92 | OJEE 145><3.55G  O-ring 1

6 | YDS30.095 T R Support, starter 1

7 | GB119-86 FAFAY B8><16 Pin, paraller 1

8 | YDS30.096 Tk Gear, drive 1

9 | YDS30.097 RS Bushing 1

10 | YDS30.098 Weshihke Gear, driven 1

11 | GB5783-86 I2F:M8><35-10.94%  Bolt 1

12 | GB5783-86 I2F:M8><25-10.94%  Bolt 1

13 | JB982-77 #rh 8 Seal, oil 2

-39 - - 40 -



K 12 WE A QRO

Fig.12 Hydraulic clutch(tor-con type)

® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
- N o - gty | 5T BT F 2 7Y
}Mi; g’irt N: Zl;escriptij;] éﬁ’%y Remarl\ll<§lseries
A | YDs30.901 %@fﬁ%ﬁ (Fi'%’g.ra‘l"_igl‘;'“mh assy | q

1 | YDS30.802 LA B Shaft, input 1

2 | YDS30.007 AUHERS 5 5 Gear, forward 1

3 | YDS30.008 Ja B RS A S Gear, reverse 1

4 | YDS18.002 Ui B Plate, end 2

5 | YDS30.009 [ i 5 Spring, return 2

6 | YDS30.010 L Seat, spring 2

7 | YDS30.011 1EHERR(A) Ring, thrust 2

8 | YDS30.012 1EHER(B) Ring, thrust 2

B | YDS30.902 E%%ﬁg’ﬁ) Z‘;'éogﬁiy 2

9 | YDS30.005 TG IE Piston 2

10 | YDS30.006 | % Plug 2

11 | GB308-89 41 3£4.0000G200b Ball, steel 2

12 | 11243-82141 | FEH Y Disk friction 6

13 | 12353-82111 | & Hr Plate, separator 6

14 | YDS30.015 =EIN(A) Ring, seal 4

15 | YDS30.016 A (B) Ring, seal 2

16 | GB1235-76 | OJ[& 40%=<3.5 O-ring 2

17 | YDS30.017 D Snap ring 2

18 | GB/T276-94 | M ERHK 6206 Bearing, ball 2

19 TREHRIZKK35> 4220 Bearing, needle 2

-41 -

K 12
Fig.12

WEEA GRJIZO
Hydraulic clutch(tor-con type)

- 42 -



12 W E G GRIEO 13 FEfE GO

Fig.12 Hydraulic clutch(tor-con type) Fig.13 Control valve(tor-con type)
(® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
g . o . gty | 5T BT F 2 7Y
RECIIE N # ] _M Aot Remarks series
Item| Part No. Description Q' ty| No.
20 | GB894.1-86 | filiFH a8 40 Snap ring 2
PS5 e RAT
21 | GB77-85 ME><8 Plug 2
22 | YDS18.001 B R Plate,separator 2

- 43 - - 44 -



& 13 PR G0 % 14
Fig.13 Control valve(tor-con type) Fig.14
(® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
s N o < g | 5T BT F 2R 7Y
}Miz ::Zrt N: ﬁescriptic?] éﬁ’%y Remarl\ll<§lseries

A | YDS30.904 *%ﬁg”'%fff) gﬁgt{?{g)a"’e ass'y 1| WE 9 2l
1 |NOPARTNO. | [&{k Body, valve 1

2 | NOPARTNO. | #i® Selector 1

3 | NOPART NO. | % Plug 1

4 | NOPARTNO. | #i%% Spring 1

5 | NOPART NO. | 4M¥k10.3188 G200b Ball steel 1

6 | NOPARTNO. | jiFJ%E Piston 1

7 | NOPART NO. | 7% Spring 1

8 | NO PART NO. | i Spring 1

9 | NOPARTNO. | % Plug 1

10 | NO PART NO. | #EI#E:%S 4><35  Pin, lock 1

11 | NO PART NO. | ¥#ils Spool 1

12 | NO PART NO. | 3% Spring 1

13 | NO PART NO. | 3% Spring 1

14 | NO PART NO. | % Plug 1

15 | NO PART NO. | #EI#E%ES 4><40  Pin, lock 1

- 45-

Bl GO
Inching valve(tor-con type)

- 46 -




14 sl R &l 15 VAT P8 RN 2= T g

Fig.14 Inching valve(tor-con type) Fig.15 Reduction & differential

(® CPCD10~18HG26 © CPCD10~18HW9 (® CPQD10~18HW20
el R B 4 K o | STESUEN B
Item| Part No. Description Q' ty| No.

A | YDS30.910 T 1 % Inching valve ass'y | 1 | JLK9 7 32

1 | NOPARTNO. | [&fk Body, valve 1

2 | NOPARTNO. | & Valve rod 1

3 | NOPARTNO. | jhidf Seal,oil 1

4 | NOPART NO. | #h Spacer 1

5 | NO PART NO. ,,Op i‘%‘?‘ B 1l 236 < (o_ting 1

6 | NO PART NO. ?L‘;H HPEFIRE 28 Snap ring,internal 2

7 | NOPART NO. | 3% Spring 1

8 | NOPART NO. | 3% Spring 1

9 | NOPARTNO. | %% Plug 1

10 | NO PART NO. | K& Plunger 1

11 | NOPART NO. | % Plug,choke 1

12 | NOPARTNO. |2 (ZG1/8" ) Plug 3

13 | NOPART NO. | fL/HgdE44E 30 Snap ring,internal 1

-47 - - 48 -



%] 15 B s T 22 T A% ] 15
Fig.15 Reduction & differential Fig.15

el 2 A1 25 T 2
Reduction & differential

CPCD10~18HG26
® CPQ10~18HW?20

© CPC10~18HW9
(® CPQD10~18HW?20

® CPC10~18HG26
© cPCD10~18HW9

- R 4 K o A E SRR
Item Part No. Description Q' ty No.
1 | YDS25.016 L R Ee T Shaft final pinion gear | 1
2 | YDS18.004 W e <P A 5 Gear,spiral vevel 1
3 | YDS30.086 RS Spacer 1
4 | GB/T297-84 [R4E% 74l7& 32207  Bearing,taper roller | 2
5 | YDS30.087 Mk o Cover,bearing 2
6 | GB1235-76 OJEk 75%=<3.1 O-ring 2
7 | GB5783-86 IEH M10><25 Bolt 8
8 | GB93-87 e 10 Washer,spring 8
9 | YDS30.090 ) 6=0.1 Shim 2
10 | YDS30.090 #)4 6=0.15,0.2 Shim 2 it
11 | YDS30.090 B 6=05 Shim 2
12 | YDS25.010 A Pl Gear,ring 1
13 | YDS30.077 AR Bolt 16
14 | GB6176-86 IERE M10><1.25-122;  Nut 16
15 | YDS30.088 B Plate,lock 8
16 | YDS25.004 i ZE AR 5T Case,cross R. H 1
17 | YDS25.005 JEFETH AR 5T Case,crosss L. H 1
18 | YDS25.008 WHRHI(T) Shaft,pinon 1
19 | YDS25.009 (1) Shaft,pinon 1
20 | GB119-86 [FF:4 B6><28 Pin paraller 1
21 | YDS25.011 PAhiki 8 Gear,side 2

- 49 -

-50 -



16 AR CHUEED

151 15 IR iy A1 72 T iy Fig.16 Transmission(clutch type)(1/2)
Fi9.15 Reduction & differential
® CPC10~18HG26 (® CPCD10~18HG26 © CPC10~18HW9
© cPCD10~18HW9 ® CPQ10~18HW?20 (® CPQD10~18HW?20
o . o - gy | 5T BT 4R 7Y
}IT:; Iert N: Zl;escriptij;] éﬁ’%y Remarl\ll<§lseries
22 | YDS25.012 | 44 5=1.8,2.0 Washer 2
23 | YDS25.012 By 6=22 Washer 2
24 | YDS25.012 M §=24 Washer 2
25 | YDS25.007 TN Gear,Pinion 4
26 | YDS25.006 1EHESR Y 6=1.8,2.0,2.2  Washer,thrust 4
27 | YDS25.013 R Bolt 12
28 | GB6176-86 IERE M10><1.25-12%¥ Nut 12
29 | YDS25.014 B Plate,lock 6
30 | GB/T276-94 | FvERAl& 6211 Deep groove ball |,

bearing

-51- -52 -



4 16

ARHAR HLRED

Fig.16 Transmission(clutch type)(1/2)
® CPC10~18HG26 © CPC10~18HW9 ) CPQ10~18HW?20
I 4 W o | AESIEET
Item Part No. Description Q' ty No.
1 | JDS25.001 MM HFG 7644  Case, transmission 1
2 | JDS25.002 oy 7 B Cap, bearing 2
3 | YDS30.089 oS Bolt 4
4 | YDS25.003 B Plate, lock 4
5 | JDS30.050 FEAR Air breather 1
6 | JK208 ([HESIPIPS Switch, back-lamp 1
7 | 14><24x<1 R Seal ring 1
8 | JDS30.048 A o Cover, case 1
9 | JDS30.049 FH T Gasket, case cover 1
10 | GB5783-86 22 M10><16 Bolt 10
11 | GB93-87 g 10 Washer, lock 10
12 | JDS30.031 Lililied Supporter, arm shaft 1
13 | GB1235-76 Ol 35=<3.1  O-ring 1
14 | GB5783-86 IEFE M8><20 Bolt 2
15 | GB93-87 HpE 8 Washer, lock 2
16 | GB5783-86 B2 M10><45 Bolt 1
17 | GB6170-86 IREE M10 Nut 1
18 | JDS30.032 % Plug 1
19 | GB1235-76 OJE ke 20=<2.4 O-ring 1
20 | YDS30.104 5 Plug 1
21 | JDS30.027 NEETIE Y S Bolt, slide 1
22 | GB1235-76 OftHl 24=<35  O-ring 1
-53-

16
Fig.16

AHEA HLAD
Transmission(clutch type)(1/2)

-54 -



16 AR CHUE D [l 17 AR CHUE D

Fig.16 Transmission(clutch type)(1/2) Fig.17 Transmission(clutch type)(2/2)
® CPC10~18HG26 © CPC10~18HW9 ) CPQ10~18HW?20

FEl R B 4 W o | AESIEET
Item Part No. Description Q' ty No.

23 | JDS30.028 AR A B Washer 1

24 | JDS30.033 Rl Rod, shift 1

25 | JDS30.044 X Fork, shift 1

26 | GB308-89 49%£10.0000G200b  Ball, steel 2

27 | JDS30.045 G Spring 2

28 | JDS30.047 R Lever, shift 2

29 | GB1235-76 OJBE 22><2.4 O-ring 2

30 | GB1099-79 oA HE 5><19 Key, woodruf 2

31 | GB894.1-86 HPEPE 22 Snap ring 2

-55- - 56 -



K 17 A (WD & 17
Fig.17 Transmission(clutch type)(2/2) Fig.17
® CPC10~18HG26 © CPC10~18HW9 ) CPQ10~18HW?20
FEl R B 4 W o | AESIEET
Item Part No. Description Q' ty No.

1 | JDS30.026 LHEAN Collar 1

2 | JDS30.025 ESTLH Shaft, main drive 1 ®) 2006.2-

JDS18HA.025 F Shaft, main drive 1 é@-z%é. L

3 | JDS30.024 Tl 4 Retainer, bearing 1

4 | GB1235-76 Ol 42=<35  O-ring 1

5 | JDS30.073 HHER] Seal, oil 1

6 | GB/T276 -89 R ER 7K 6005  Deep groove ball bearings 1

7 | GB893.2-86 HEFIPE 47 Snap ring 1

8 | GB894.1-86 HPEFIPE 25 Snap ring 2

9 | JDS30.037 N Gear, input 1

10 | JDS30.038 (T Spacer 1

11 | GB276/T-94 RIER 72K 6207  Deep groove ball bearings 1

12 | GB276/T-94 fgg%ﬁéﬁ%{% Deep groove ball bearings 1

13 | JDS30.040 (&1 Spacer 1

14 | GB894.1-86 HPEFIPE 35 Snap ring 1

15 | JDS30.039 il 7R 8 Spacer 1

16 | GB893.2-86 HPEFIPE 80 Snap ring 1

17 | JDS30.003 Estiii Shaft, main 1

18 | GB/T 283 -94 [R5k 74#17KNJ306  Bearing, roller 1

19 | GB894.1-86 HPEFPE 48 Snap ring 2

20 | GB894.1-86 HPEFIPE 30 Snap ring 2

- 57 -

AHEA HLAD
Transmission(clutch type)(2/2)

- 58 -



K 17

ARHAR HLRED

Fig.17 Transmission(clutch type)(2/2)

® CPC10~18HG26 © CPC10~18HW9 ) CPQ10~18HW?20
I 4 o | AESIEET
Item Part No. Description Q' ty No.
21 | JDS30.018 E.T%Zg;z.o,s.l, Spacer 2

22 | JDS30.017 1 Plate, thrust 2

23 | JDS30.019 AR DR SR Retainer, bearing 1

24 | GB893.2-86 HPEFPE 72 Snap ring 1

25 | GB276/T-94 R ER 7K 6306  Deep groove ball bearings 1

26 | JDS30.010 IS Sleeve 1

27 | JDS30.007 B MBhEi# Hub, clutch 2

28 | JDS30.013 [F] 2 Ring block 4

29 | JDS30.011 i@ Insert 6

30 | JDS30.012 L3 Spring 4

31 | JDS30.002 IR A Gear, high speed 1

32 | JDS30.004 IR 5 Gear, low speed 1

33 | JDS30.014 HrEERY A Fe Gear, forward 1

34 | JDS30.005 FIRY A 5 Gear, reverse 1

35 | JDS30.015W ARV Bearing, needle 2

36 | KJ35x40x27S TREF Bl Bearing, needle 2

37 | JDS30.006 5 58 il Shaft, reverse idler 1

38 | GB308-89 #M¥k6.3500G200b  Ball, steel 1

39 | JDS30.008 (A Gear, reverse, idler 1

40 | KMJ25x33x24 VREThA& Bearing, needle 2

-59 -

K 17
Fig.17

AHEA HLAD
Transmission(clutch type)(2/2)

- 60 -



K 17

ARHAR HLRED

Fig.17 Transmission(clutch type)(2/2)
® CPC10~18HG26 © CPC10~18HW9 ) CPQ10~18HW?20
e . o . | 5T BT 2R
s ft N # ] _*’\ ﬁ, | Remarks series
Item Part No. Description Q' ty| No.
41 | JDS30.009 RS Spacer 1
42 | JDS18.041 b Shaft, output 1
EZN i
43 | JDS30.043 B Shim 1 3 U 10
44 | 1DS30.043 o Shim (1) | - Select 1 piece
in 3 groups
45 | JDS30.043 B Shim (1)
46 | JDS30.042 BistjisEratic Plate, washer 1
.
47 | JDS30.020 1FHEMR 8 =4,45  Plate, thrust 1 3 Y% 1 1
JDS30.020 1R 6 =4.5 Plate, thrust () | | Select 1 piece
in 3 groups
JDS30.020 1E#ERR 6 =5.5 Plate, thrust (1)
48 | JDS30.021 L 5 H ] Spring washer 1
49 | JDS30.075 Bl AR R Nut,bearing 2
50 | GB/T297-94 [ k7% 1-4i7&32208  Bearing, taper roller 1
51 | GB/T297-94 [ 4E7% 14l 7&32305  Bearing, taper roller 1
52 | JDS30.035 KA Gear, cluster 1
53 | JDS30.034 IR Spacer 1
54 | GB5846-86 EHIKKK354034  Bearing, needle 2
55 | JDS30.036 FESS Spacer 1
56 | JDS30.023 IR RTSE ity Gear, output 1
57 | JDS30.010A g Sleeve 1

-61 -

18
Fig.18

e 1 & 4

Steering system

-62 -



18 Feln R4t 19 e pr e ()

Fig.18 Steering system Fig.19 Steering axle assembly( I )
g . o /e e | 25T BT P4
i:] If:lrt N:'. ﬁescripti:;\ iﬁ’%y Remarl\ll<§lseries -

1 | 15-220000 LBy Steering device 1

2 | 30DH-200002A | ¥ fi Rubber gasket 4

3 | 30DH-200001A | Fg#s Sleeve 4

4 | GB96-85 I 6 Washer 4

5 | GB93-87 I 6 Washer 4

6 | GB818-85 I2ET M6><30 Screw 4

7 | 15-210000 o I Steering axle assembly | 1

-63- - 64 -



19 e pr e () 19 e s e ()

Fig.19 Steering axle assembly( 1) Fig.19 Steering axle assembly( 1)
o . o - gt | FVE BT FHZE Y -
i:: ::Zrt N:. Zl;escriptij:] iﬁ’%y Remarl\ll<§lseries "

1 | GB5786-86 IZF M12><15%25  Bolt 4
2 | GB93-87 e 12 Washer 5
3 | GB118-86 B A12><30 Pin 2 —2004.12

GB119-86 i A12>=<22 Pin 2 2005.1—
4 | GB119-86 i B16><30 Pin 2 —2004.8

3L-200001C &y Pin 2 2004.9—
5 | GB5782-86 1242 M16><60 Bolt 4 —2004.6

GB5786-86 124 M16><1.5><60 Bolt 4 2004.7—
6 | GB93-87 e 16 Washer 4
7 | 15-210002 LN Bearing seat 2
8 | 15-210003 Wrik Wil #  Bearing 2
9 | 1.5DA21-00-04 VAR EEATE] Adjusting washer 14
10 | 15-210100 4 Pin shaft 4
11 | 15-210001 o Im) AT Steering rod 2
12 | GB5783-86 12 M6><12 Bolt 16
13 | GB93-87 i 6 Washer 16
14 | GB9163-90 éjﬁg‘ms Bearing 4
15 | 15-213000 e e MR S Steering axle body assy | 1
16 | 15-212000 A i) Y T K Steering cylinder assy 1
17 | GB1153-89 MH45=M10><1  Oil cup 6
18 | 15-210005 A iy End cover, king pin 4
19 | 3-21-00-09 -5 iy Ao Gasket 4

- 65 - - 66 -




19 e pr e () 19 e s e ()

Fig.19 Steering axle assembly( 1) Fig.19 Steering axle assembly( 1)
o . o - gt | FVE BT FHZE Y -
i:: If:lrt N:. Zl;escriptij:] iﬁ’%y Remarl\ll<§lseries "
20 | 1.5DA21-00-06 o )Y A Steering pin 2 —2005.7
15-210004A e ) 5 A Steering pin 2 2005.8—
21 | 64706 ARV Needle bearing 4
22 | 3-21-00-07 HhrRANE Bearing 4
23 | GB5783-86 12K M12><45 Bolt 2 —200.511
GB5783-86 2R M12><35 Bolt 2 2005.12—
24 | 3-21-00-06 F- 5 R Washer 2
25 | 98206 F a4t BR4h & Bearing 2
26 | GB6170-86 IREE M12 Nut 2
27 | HG4-692-67 JHidH PD60><90><12  Oil seal 2
28 | GB297-84 [ HERF4l7& 7509  Bearing 2
29 | 1.5DA21-00-09 ¥ 50 B I R A Bolt 12
30 | 1.5DA21-00-10 L mE Hub, steering wheel 2
31 | 1.5DA21-00-08 e STIERE Nut 12
32 | 15-211000 Je e 1m) Y R Left steering knuckle 1
33 | 15-214000 A % 1m) 1 Right steering knuckle | 1
34 | GB297-84 e 47K 7506 Bearing 2
35 | GB97.1-85 i 27 Washer 2
36 | 1.5DA21-00-12 e ) TR RE Nut 2
37 | GB91-86 4 5550 Pin 2
38 | 1.5DA21-00-11 ey Shim 2
39 | 1.5DA21-00-13 LU Cover 2
40 | 3-21-00-11 e UL Washer 24

-67 - - 68 -



] 19

BRI b ()

Fig.19 Steering axle assembly( 1)

I i o | AESIETET

Item Part No. Description Q' ty| No.

41 | 3-21-00-10 T B[ E Pin 2 —2005.7
N163-220018-000 | K@% Pin 2 | 2005.8--2006.11
N163-220027-000 | [ 5E #2442 Fixed bolt 2 2006.12—

42 | GB93-87 10 Washer 2

43 | 30DH-210004A Ay Adjuster shim 8

44 | GB1153-89 HiAr45=M6 Oil cup 4

- 69 -

20
Fig.20

BRI S ()

Steering axle assembly(1I)

-70 -




4 20

BRI R ()

Fig.20 Steering axle assembly(1I)

- N o /e st P TE BT 4R 7Y
5 ft N % _ _*A B Remarks series
Item Part No. Description Q' ty No.

1 | 1.5DA21-00-14A O B A R A Wheel rim bolt 12

2 | 1.5DA21-00-07 JE e Rear wheel rim 4

3 | GB2981-91 i 5.00-8<8PR  Tyre 2 —2005.8

i i 1l #elifi(Mb-413) N

GT02982-000050810-01f ;" "o "™ oo Tyre 2 2005.9

4 | GB93-87 10 Washer 12

5 | GB6178-86 IERE M10 Nut 12

6 | GB91-86 4 2.5>20 Pin 12

-71 -

K 21
Fig.21

s
il

10

B 1) R SR oK

Steering cylinder assembly

ied

-72-

2006.2--




el 21 e T LA P 2006.2--
Fig.21 Steering cylinder assembly

- . o - i | 5T B 4
}Miz ::Zrt N:. Zl;escriptij:] i&’%y Remarl\ll<§lseries
1 | 15*212200 TR Piston rod 1

2 | CL005000 LBH[72[& d30  Dust proof ring 2

3 | 15%212001 SREIES Guide bush 2

4 | GB1235-76 O74Ps 55><3.1  O-ring 2

5 | 15-212003 F4P8 30><40><2  Snap ring 2

6 | FUO357KO ISI% 3 & d30 ISI-ring 2

7 | SF-13025 GAE Bushing 2

8 | GB1235-76 OZUJE 50>=<3.1 O-ring 2

9 | 15*%212100 RN Steering cylinder 1

10 | PT0200500-T46NA | ¥4>kf& D50 Glydring 1

vE: 2006.2 5 %458 . 2006.2-2006.5 1F it v] GEE A 1] 21-1 4544 .

-73-

& 22
Fig.22

B 1) 2 .
Steering device

-74 -




[ 22 TR
Fig.22 Steering device
o . o - gt | FVE BT FHZE Y
i:: I:rt N? Zl;escriptij:] iﬁ’%y Remarl\ll<§lseries

1 | XZEJ5 4 320 | J7 4k Rk Steering wheel assembly | 1

2 | GB6173-86 2F M16><1.5  Bolt 1

3 | 3-23-40-04 L Conducting ring 1 —2005.10

4 | 3-23-40-03 At Top bush 1

5 | 3-23-40-02 Je KAt Nylon bush 1 —2005.10
15-221200 3 FA, P A Conducting ring assambly | 1 2005.11—

6 | 15-221000 e ) B R Steering column 1

7 | 30PEA-220001 e B R Bolt 1

8 | GB5783-86 I M8><25 Bolt 2

9 | GB93-87 HpE 8 Washer 3

10 | GB96-87 i 8 Washer 5

11 | 15-223000 B Bracket 1

12 | 30PEA-220002 KB Sleeve 1

13 | 15-225000-000 FEHTF Handle 1

14 | 30PEA-220003 oS Bolt 1

15 | 15-222000 e Im) Steering shaft 1

16 | GB70-85 24T M10><30 Screw 4

17 | GB93-87 P 10 Washer 4

18 | 30J-514000 B Bracket 1

19 | 25DE-42-6 14 Shaft 1

20 | 30J-510001 BUEE Flange 1 —2005.10

21 | GB301-84 i EREK8104  Bearing 1 —2005.5
GB/T276-94 Bk 61904 Bearing 1 2005.6—

-75 -

& 22
Fig.22

B ) 2 .
Steering device

-76 -




22 B 1) 2R 23 NI RGE

Fig.22 Steering device Fig.23 Drive system

g N = /0 g | £ BN 2R

R ft N # _ _*’J\ Hot Remarks series 3

Item Part No. Description Q' ty| No.

22 | GB894.1-86 £k 20 Snap ring 1

23 | 25DE-42-5 R Shim 2 | —20055 i

24 | 15-224000-000 AR ) A% Hydraulic steering gear | 1

25 | GB91-86 B 4>30 Pin 1

-77 - -78 -



23 NN ARG & 24
Fig.23 Drive system Fig.24
® CPC10~18HG26 ® CPCD10~18HG26

- . o - g (8510 BT F 2 7Y
}niz If;rt N: ﬁescriptiji jj’[%y Remaﬁ;series
1 | NB485BPG-4 SEIAL Diesel engine 1 --2011.01

- | 15DHG26-301000-G00 | 4l Diesel engine 1 2011.02--

2 | 15DHG26-310000 WARG Air intake system 1

3 | 15HG26-330000 REHRG Cooling system 1 ®

15DHG26-330000 REHRG Cooling system 1

4 | 15DHG26-320000 ARG Exhaust system 1

5 | CBT-F425-AFH6L-GO00 | A% i % Gear oil pump 1

6 | GB93-87 g 10 Washer 2

7 | GB5783-86 2k M10><25  Bolt 2

8 | 25DE-31 97 7o 7 e Shock absorber 2

9 | GB93-87 H|E 8 Washer 8

10 | GB5783-86 I M8><20 Bolt 8

11 | 15-340002 B Clip 2 ®

15D-340001 B Clip 1

12 | 15*340002 @gﬁ’%%; Loy Rubber pipe 2

13 | Q672-16-G00 igé LT Clamp 4

14 | 15-341000 PRI A o 4 A Cover of fuel case 1

15 | 15-340001 BaEa g Seal gasker 1

16 | G001235-002002P4-00 So%ﬁﬂﬂ O-ring 1 2004.7—

-79-

BIPAEED

Drive system

-80 -

2006.02--



%] 24

K 24 AR 2006.02-- Fig.24
Fig.24 Drive system

© CPC10~18HW9 © cPCD10~18HW9

s . - < gty | B BT FHAE Y
}niz If;rt N: ﬁescripti:; é&’%y Remaﬁ;series
1 | 15DHW9-310000 | # SR % Air inlet system 1

2 | C240PKJ-20 SEmAL Diesel engine 1 ISUZU

3 oS Screw 2 C240PKJ

4 10 Washer 2 C240PKJ

5 | CBHze-F25-A1PL | Wi :% 1

6 | 15DHW9-330000 | AXAEG Cooling system 1

7 | 15DHW9-320000 | FES A% Exhaust system 1

8 | AS568-236-G00 22%?;_%3 O-ring 1

9 | 30DHBW9*340003 | il ®8X ©16.5 Rubber hose 1 L=500

10 | Q672-16-G00 XN 223K %5 16 Clamp 2

11 | Q672-18-G00 XN 223K 45 18 Clamp 2

12 | 15DHW9*340002 | fifii ®8X ®165  Rubber hose 1 L=700

13 | 30DHBW9-341000 | #4H Washer 1

14 | GB93-87 P 8 Washer 10

15 | GB5783-86 IR M8><25 Bolt 10

16 | 15DHW9-340001 | Hi &% 22 Bracket 1

17 | 7LK SEMIETS 2 MK, Fuel strainer ass'y 1 ISUZU

18 | 30DHW9*340001 | il @8 X ®165 Rubber hose 1 L.=1000

19 | 15340001 BaEa g Seal gasket 1

20 | 15DHW9-301000A | KB S48 Engine bracket left 1

. 3&H] 2006 4 1 H-2 HI% CPC10-18HW9. CPCD10-18HW9.

-81-

BIPAEED

Drive system

-82-

2006.02--



& 24 NNARGE
i g 2006.02--

Fig.24 Drive system

© CPC10~18HW9 © cPCD10~18HW9

e . o . i | P51 B 4R
s ft N # o & Ao Remarks series
Item Part No. Description Q' ty No.

21 | 15DHW9-302000A RAAT G Engine bracket right | 1

22 | 15DHW9-303000 eI H K cushion 2

-83-

K 25
Fig.25

SIPAEED

Drive system

-84 -

2006.02--



4 25 A1) 25 2006.02--
Fig.25 Drive system

© cPCD10~18HW9 ) CPQ10~18HW?20

- N o - oty e | F T BT I ZE 7Y
i?: :’:rt N: Zl;escriptic?] i&’%y Remarl\ll<§lseries

1 | 15QDHW20-310000 | # 5 &% Air inlt system 1

2 | H20-11 FRIAL Gasoline engine 1

3 | GB5783-86 12K M10><30  Screw 2

4 | GB93-87 g 10 Washer 2

5 | CBT-F425-AL® T 2 Hydraulic pump 1

6 | 15QDHW?20-330000 | A HIRS Cooling system 1

7 | 15QDHW20-320000 | HF X &R % Exhaust system 1

8 | 15QDHW20-341000 | #AyhAH @41/  Cover of fuel case 1

9 | 15-340001 2 Seal gasket 1

10 | GB5783-86 12 M8><20 Bolt 10

11 | 15QDHW20*340001 | it ©8X @165  Rubber hose 1 L=260
12 | Q672 XM 2230458 18 Clamp 2

13 | 282A16%Y e 7 Gasoline filter 1

14 | 15QDHW20*340002 | i ©8X ®165  Rubber hose 1 L=2000
15 | 30QDEW11-160001 | yh#4:k Pipe connector 2

16 | GB5783-86 12 M8><25 Bolt 2

17 | GB93-87 i 8 Washer 2

18 | 15QDHW20-301000 | &#hHLASCHE  Engine bracket left

19 | 15QDHW20-302000 | K#hHl4iZ4¢  Engine bracket right

20 | AS568-236-G00 2%?;_%; O-ring 1

21 | GB5782-86 12K M10><110 Bolt 2

-85 -

K 25
Fig.25

BIPAEED

Drive system

- 86 -

2006.02--



4 25 A1) 25 2006.02--
Fig.25 Drive system
© cPCD10~18HW9 ) CPQ10~18HW?20
- N o - oty e | F T BT I ZE 7Y
}Miz If:;rt N: ﬁescriptij:] é&’%y Remarl\ll<§lseries
22 | 30DHW15-302003A | & Tube 2
23 | GB6184-86 INFBEISEE M10 Nut 2
24 | 30DHW15-302001A | # ¢ Shim 2
25 | 30DHW15-302006A | # i Buffet 2 | H24C1-02001
26 | 30DHW15-302004A | # ¢ Shim 2
27 | 15DHW9-300001A By Shim 2
28 | 30DHW15-302007A | H i Buffet 2 | A22A1-02011
29 | 15DHW9-300002A H)y Shim 2

-87-

26
Fig.26

HARGA
Air intake system

- 88 -



26
Fig.26

® CPC10~18HG26

HARGA
Air intake system

CPCD10~18HG26

- . o - | P51 B 4R R
i:: ::Zrt N: ﬁescriptiji é&’%y Remarl\ll<§lseries
1 | KW1025A3 TRUEEA Air cleaner 1 --2009.09
- | 15-312000 PRI Air cleaner 1 2009.10--

2 | GB5783-86 IEE M8><20 Bolt 4
3 | GB93-87 HpE 8 Washer 4
4 | GB6170-86 WERE M8 Nut 4
5 | 15-311000 TPER S Bracket 1
6 | 15-310003 o 4 Clamp 1
7 | 15DHG26-310001 A Air intake pipe 1 —2006.3
- | 15QDHW20-310001A | #FIR4E Alir intake pipe 1 2006.4—
8 | Q672 RN 22 X4 60 Clamp 3 —2006.2
- | Q672 RN 22 K4 65 Clamp 4 2006.3—
9 | 15-310001 AR Air intake pipe 1 --2009.09
- | 15-310001A AR Alir intake pipe 1 2009.10--
10 | Q672 RN 22 X4 70 Clamp 1 -2006.3

-89 -

& 27
Fig.27

HARGA
Air intake system

-90 -



27 HARG 28 HARG
Fig.27 Air intake system Fig.28 Air intake system
© CPC10~18HW9 © cPCD10~18HW9
e R 5 4 W o A E SRR
Item Part No. Description Q' ty No.
1 | 15-312000 RIS Air cleaner
2 | GB5783-86 IEFE M8><20 Bolt
3 | GB93-87 HpE 8 Washer
4 | GB6170-86 WERE M8 Nut
5 | 15-311000 TUER S Bracket
6 | 15-310003 G Clamp
7 | 15DHW9-310002 A Air intake pipe
8 | Q672-60-G00 AN 22 A4 60 Clamp
9 | 15DHW9-310001 WA Air intake pipe
10 | 15DHW9-311000 MRk Frank

-901 -

-902-



28 ARG 29 ARG

Fig.28 Air intake system Fig.29 Exhaust system

& CPQ10~18HW?20 (® CPQD10~18HW20
FEl Mt B 4 W o A E SRR
Item Part No. Description Q' ty No.

1 | 30QDHW?20-311000 | &<k Air cleaner 1

2 | Q672-65-G00 XN 22 3K% 65  Clip 4

3 | 15-310001A WA Air intake rubber pipe | 1

4 | GB93-87 i 8 Washer 5

5 | GB6170-86 IREE M8 Nut 3

6 | 15-311000 TPE S Bracket 1

7 | GB5783-86 12 M8><20 Bolt 2

8 | 15QDHW20-310001 | HF /% Air intake pipe 1

-93- -94 -



29 HURS: 30 HUARSE
Fig.29 Exhaust system Fig.30 Exhaust system

® CPC10~18HG26 CPCD10~18HG26

- N o - oty e | F T BT I ZE 7Y
}Miz If:;rt N: ﬁescriptij:] é&’%y Remarl\ll<§lseries
1 | 15-322000 T AR Muffler assembly 1

2 | 15-320001 eSS Muffler bracket | 2

3 | GB96-85 HpE 8 Washer 6

4 | GB93-87 HpE 8 Washer 8

5 | GB5783-86 12 M8><25 Bolt 6

6 | GB1337-77 WERE M8 Nut 2

7 | 30DH-322000 MORIGE 2 Buffer 4

8 | GB5782-86 124 M8><50 Bolt 2

9 | 3E-130001 B Shim 1

10 | GB93-87 g 10 Washer 2

11 | GB5783-86 22 M10><30 Bolt 2

12 | 50CDA-320002 A i Pipe clamp 1

13 | GB6170-86 WERE M8 Nut 4

14 | 15DHG26-321000 A Exhaust pipe 1

15 | 15DHG26-320001 HEAE Ry Exhaust pipe gasket | 1

16 | GB898-88 12k AM8-M8><25  Bolt 2

17 | 15-323000 HUR Exhaust pipe 1 | MY Dli&”ﬂai‘
18 | 15-324000 AR Exhaust pipe 1| HF 14

-05 -

-06 -



30 SRS 31 RHRG

Fig.30 Exhaust system Fig.31 Cooling system
©cCPC10~18HW9  (© CPCD10~18HW9 () CPQ10~18HW20 (F) CPQD10~18HW20
- S o - oty e | T BT I ZE 7Y o
}Miz Iert N: Zl;escriptic?] é&’%y Remarl\ll<§lseries
1 | 15QDHW20-322000 | 7/ g, Muffler assembly 1

2 | 15-320001 e SRS Muffler bracket | 2

3 | GB96-85 HpE 8 Washer 6

4 | GB93-87 HpE 8 Washer 6

5 | GB5783-86 I M8><25 Bolt 6

6 | GB1337-77 WERE M8 Nut 2

7 | 30DH-322000 MORIGE 2 Buffer 4

8 | GB5782-86 12 M8><50 Bolt 2

9 | 3E-130001 B Shim 1

10 | GB93-87 g 10 Washer 2

11 | GB5783-86 122 M10><30 Bolt 2

12 | 50CDA-320002 A i Pipe clamp 1

13 | GB6170-86 WERE M8 Nut 2

14 | 15DHW9-321000 A Exhaust pipe 1 © 0D

15QDHW20-321000 | HF <% Exhaust pipe 1 ®®

15 | 15-323000 AR Exhaust pipe 1 1.5t-1.8t

16 | 15-324000 AR Exhaust pipe 1 1t

17 | 30DHBW4-320001 HH 6175 Gasket 1 © 0D

-97 - -98-



32 FH ARG ()

31 ‘/é\_ill/%éﬁ Fig.32 Truck body system ( 1)
Fig.31 Cooling system

® CPC10~18HG26
© cPCD10~18HW9

CPCD10~18HG26  (©) CPC10~18HW9
& CPQ10~18HW?20 ® CPQD10~18HW?20

- . o - i | P51 B 4R R
}Miz :’Zrt N: Zl;escriptic?] é&’i Remarl\ll<§lseries

1 | 15-332000 HLARER B Radiator assembly 1 ® ®

- | 15D-332000 B PR R Radiator assembly 1 ®

- | 15HW9-332000 B PR R Radiator assembly 1 ©

- | 15DHW9-332000 HLARER B Radiator assembly 1 ®)

2 | GB1337-77 IREE M8 Nut 2

3 | 30DH-332000 IR Vel o Buffer 6

4 | GB97.1-85 i 8 Washer 2

5 | GB5782-86 12 M8><50 Bolt 2

6 | GB97.1-85 i 6 Washer 2

7 | GB93-87 e 6 Washer 2

8 | GB67-85 25T M6><12 Screw 2

9 | 15DHG26-330001 IKAR I Rubber pipe 1 ®

- | 15DHW9-330001 IKAR I Rubber pipe 1 © 0D

- | 15QDHW20-330001 | ZKAH A Rubber pipe 1 ®®

10 | 15DHG26-330002 IKAR I Rubber pipe 1 ®

- | 15DHW9-330002 IKAR I Rubber pipe 1 © 0D

- | 15QDHW20-330002 | ZKAH IR Rubber pipe 1 ®®

11 | 15DHG26-331000 P XU Fan shroud assembly | 1 ®

- | 15DHW9-331000 P XU R Fan shroud assembly | 1 © 0D

- | 15QDHW20-331000 | 47 XU Bk Fan shroud assembly | 1 ®®

12 | Q672-46-G00 MR L2304 46 Clip 4 ®

13 | Q672-52-G00 W22 385 52 Clip 41 ©00B®®

-99-

- 100 -



& 32 ENCEXN

32 EHRG() Fig.32 Truck body system
Fig.32 Truck body system (1)

® CPC10~18HG26 CPCD10~18HG26  (©) CPC10~18HW9

O cPCD10~18HW9  (E)CPQ10~18HW20  (F) CPQD10~18HW20

o . o - i | 25V B 4 R
i:: :’Zrt N: ﬁescriptiji é&’%y Remawglseries
1 | 15-420000 ez Instrument frame | 1 NEIG)
15D-420000 e Instrument frame | 1 O ®

2 | GB5783-86 IR M12><20 Bolt 2

3 | GB93-87 e 12 Washer 8

4 | GB96-85 12 Washer 2

5 | GB96-85 P 10 Washer 3

6 | GB93-87 g 10 Washer 3

7 | GB5783-86 122 M10><20 Bolt 3

8 | GB5783-86 IEFE M8><20 Bolt 2

9 | GB93-87 e 8 Washer 13

10 | GB97.1-85 i 8 Washer 2

11 | GB820-85 I2E] M8><40 Screw 10

12 | 15-401000 &3 Hinge 2

13 | GB97.1-85 i 8 Washer 11

14 | GB6170-86 IREE M8 Nut 10

15 | 15-400001 JKAG Cover of radiator | 1

16 | 15-430000 BLEE Engine hood 1 @
15QDHW20-430000 | KL= Engine hood 1 ©0®®

17 | GB91-86 4 320 Pin 2

18 | HSD495x160x55 AR Spring 1

- 101 -

- 102 -



32 GRS (—) 33 ERRG(Z)
F|g32 Truck body System ( I ) F|g33 TrUCk bOdy SyStem (II)
® CPC10~18HG26 ® CPCD10~18HG26  (©) CPC10~18HW9

O cPCD10~18HW9  (E)CPQ10~18HW20  (F) CPQD10~18HW20

FEl KRB 4 o I ESBIETS
Item Part No. Description Q' ty No.
19 | GB882-86 % B8><22 Pin shaft 1
20 | GB68-85 I2E] M8><16 Screw 2
21 | 30PE-400003 P Washer 2
22 | 15-400003 g Rubber gasket 1 ® 0 ®
15D-400001 g Rubber gasket 1 O ®
23 | 15-450000 Ja It AL Floor board, rear 1 ®0®
15D-450000 Ja It AL Floor board, rear 1 O®
24 | 15-440000 Y AR AL Floor board, front | 1 ®0®
15D-440000 HY AR AL Floor board, front | 1 O®
25 | 30DH-400014A £F Knob 2
26 | 15*400001 LR NEEI P S Door seal 1 2007.3—

- 103 - - 104 -



& 33
Fig.33

® CPC10~18HG26
© cPCD10~18HW9

FHRZ()
Truck body system (1I)

CPCD10~18HG26
& CPQ10~18HW?20

© CPC10~18HW9

® CPQD10~18HW?20

%] 34
Fig.34

/ADES
Overhead guard

- . o - g | S0 IE BT R
}Miz :’Zrt N: Zl;escriptic?] é&’i Remarl\ll<§lser|es

1 | 15-410000 Eup Truck frame 1 ®

15QDHW20-410000 | %4 Truck frame 11 ©0® ®

2 | 3E-406000 TR i % Cover of fuel case | 1 —2005.5

2 | N163-341000-G00 WRIAR 75 Cover of fuel case | 1 2006.5—

3 | GB6170-86 WERE M6 Nut 2

4 | GB93-87 e 6 Washer 2

5 | GB97.1-85 i 6 Washer 2

6 | 15-403000 W Bracket

7 | 15-400005 Pkt Pull rod

8 | GB5783-86 IR M8><16 Bolt 1

9 | 15-460000 H & Battery box 1

10 | 3-40-00-01 i it Cover 1 —2005.4

10 | 30DH-403000A MR Dip stick 1 2005.5—

11 | 25DE-552 TEIAS Strainer 1 —2005.5

12 | 15-400002 A B Right pedal plate | 1 —2007.3

11 | R450-45000-000 AR ALPE Pedal plate 1 2007.3—

12 | 15-402000 s Plate 1 4
13 | GB97.1-85 i 12 Washer 6 ;
14 | GB93-87 i 12 Washer 6 -‘
15 | GB5783-86 IR M12><30 Bolt 6

16 | GB9074.14-88 415 1EM8><16  Bolt 6

17 | R450-450001-000 I B Left pedal plate | 1

- 105 -

- 106 -



5] 34 T4

Fig.34 Overhead guard
I 4 W ot | FESIEIITETS
Item Part No. Description Q' ty| No.

1 | N163-800001-000 | it Cover 1

2 | 15-801000 Tni4e Upper frame 1

3 | N163-800002-000 | 4 Rubber pipe 1 2005.12—
4 | GB5783-86 IEFE M12><30 Bolt 6

5 | GB93-87 e 12 Washer 6

6 | GB97.1-85 i 12 Washer 6

7 | 15-800001 I a3k Right rear support 1

8 | 30DH-800002 JakT 58 Rear lamp support 2 —2005.11
8-1 | R960-820004-000 | JE4T4¢ Rear lamp support 2 2005.12—

9 | 15-800002 A Ja S Left rear support 1

10 | Q67211 Bl Clip 2 —2005.11
11 | 15*800002 E gf(jfll L1000 Right water pipe 1| —2005.11
12 | GB9074.4-88 BREAL S Screw 4 | 2005.12—

M5><25

13 | GB97.1-85 P 5 Washer 2 —2005.11
14 | A-019901-G00 KT Arm rest 2 2005.12—
15 | GB818-85 B2E] M5>12 Screw 3

16 | NO.0-G00 i Clip 1 2005.12—

- 107 -

K 35
Fig.35

T8 = G HR
Clutch and brake control

- 108 -

2006.01--




4 35 ITHERIS S-SRI 2006.01-
Fig.35 Clutch and brake control

® CPC10~18HG26 ©cPCc10~18HW9 () CPQ10~18HW20

- . o - sty e | P T BT I ZE 7Y
i:: :’Zrt N: ﬁescriptiji é&’%y Remarl\ll<§lseries
1 | GB6171-86 HEE M10><1 Nut 2

2 | 30HB-511002 BRG] Ball nut 1

3 | GB96-85 g 10 Washer 1

4 | 30HB-511003 & 4 s Spring 1

5 | 30HB-511600 Pkt Pull rod 1

6 | GB5783-86 12 M6><15 Bolt 1

7 | GB93-87 i 6 Washer 1

8 | 15-511300A 4 Pin shaft 1

9 | N163-514001-000 EES Bushing 4

10 | GB91-86 i 3.2%25 Pin 1

11 | N163-512001-000 P R Pedal gasket 2

12 | 15-511100A ey Clutch pedal 1

13 | 15-511200A Tl B AR Pedal 1

14 | 30HB-511004 A3 Spring, return 2

15 | GB5783-86 22 M10><30 Bolt 2

17 | GB5783-86 12 M8><30 Bolt 2

18 | GB6170-86 WERE M8 Nut 3

19 | 15-511400A B Bracket 1

20 | GB93-87 g 10 Washer 4

21 | GB5783-86 122 M10><30 Bolt 4

22 | GB97.1-85 10 Washer 2

vE: 2005 4F 9-12 A Ja 77 fidE iz g0 .

- 109 -

K 35
Fig.35

T8 & G HR
Clutch and brake control

- 110 -

2006.01--



4 35 ITHERIS S-SRI 2006.01-
Fig.35 Clutch and brake control

® CPC10~18HG26 ©cPCc10~18HW9 () CPQ10~18HW?20

- N o - oty e | F T BT I ZE 7Y
i?: :’:rt N: Descriptij;} i&’%y Remarl\ll<§lseries
23 | GB93-87 g 10 Washer 2

24 | GB6170-86 IREE M10 Nut 2

25 | 15-511500 HBh IR R Brake pump assembly | 1

26 | 15-513000 k= Pipe 1

27 | 15-514000 HBh i Sk Brake pipe assembly | 2

28 | 3E-520002 (EES DS Connector 3

29 | JB982-77 i 12 Washer 3

30 | GB93-87 e 8 Washer 3

31 | GB5783-86 12 M8><20 Bolt 1

32 | 3-52-00-03 IWBGESSS Four-way connector | 1

33 | 15*510004 IR 10 Pip 1

34 | GB5783-86 12 M8><16 Bolt 2

35 | 15-510003 B Bracket 1

36 | H510-500001-W00 R f fis i AR Oil cup 1

37 | Q672-18-G00 UM 22 147 18 Clamp 2

38 | GB1152-89 M6 Oil grease 1

e 2006 4 1 75 i A8 %8 .

- 111 -

K 36
Fig.36

B E S sh R AR

Clutch and brake control assembly

- 112 -

13

4
QY
" /&
N~
?.i':\
\@i)é
”U‘llmll l<|

/

-
o

-
oo
~



<] 36 B L HIEh RN R <] 37
Fig.36 Clutch and brake control assembly Fig.37
® CPC10~18HG26

JIIBUSEREEE S/

Acceleration and stopping control

©cPC10~18HW9 () CPQ10~18HW20

- . o - oty e | T BT I ZE 7Y
i:: ::Zrt N: ﬁescriptiji é&’%y Remarl\ll<§lseries
1 | 30DH-510001 AUEA Pedal gasket 2
2 | 15-511100 B A AR Brake pedal 1
3 | GB67-87 25T M6><10 Screw 2
4 | GB93-87 HpE 6 Washer 2
5 | 3-52-40-01 fit] 5 A Plate 1
6 | 30H-511001 Hh Shaft 1
7 | 3-52-41-05 £ Sleeve 4
8 | GB6170-86 IREE M10 Nut 4
9 | GB93-87 g 10 Washer 10
10 | GB97.1-85 P 10 Washer 2
11 | 3-52-40-05 = Sleeve 2
12 | 3-52-40-04 PO %y Eccentric shift 2
13 | 25DE-61-8 RS Spring 1
14 | 15-511200 B A AR Clutch plate 1
15 | GB5783-86 B2 M10><55 Bolt 2
16 | 30H-511200 B Bracket 1
17 | 3E*522600 @Jg%g BRI K by | 1
18 | GB70-85 24T M10><30 Screw 4
19 | GB5783-86 2 M10><20 Bolt 4
20 | JB982-77 i 22 Washer 2
21 | 3DE-522001 (EES DS Connector 2

- 113 -

-114 -



- 115 -

i 37 B A5 A 4l 37 I 4B
Fig.37 Acceleration and stopping control Fig.37 Acceleration and stopping control
® CPC10~18HG26 ® CPCD10~18HG26
- N o - oty e | F T BT I ZE 7Y
}Itiz If;rt N: ﬁescriptiji é&’%y Remarl\ll<§lseries
1 | 30DH-530001 Jie Rubber gasket 1 —2005.6
N163-520002-000 PR R Rubber gasket 1 2005.7—
2 | 30DH-532000 PR Pedal plate 1 —2005.6
JS160-521000-000 T F i Pedal plate 1 2005.7—
3 | GB91-86 i 2><16 Pin 3 —2005.6
4 | GB848-85 i 6 Washer 3 —2005.6
5 | 30DH-530003 B Ream seat 1 —2005.6
6 | GB882-86 4%k B6>=50 Pin shaft 1 —2005.6
7 | GB894.1-86 £k 10 Snap ring 1
8 | 30DH-530002 Wi Roller 1
9 | GB848-85 P 10 Washer 1
10 | 30DH-530006 PR A Bolt 1 —2005.8
N163-520001-000 FRATBRET Bolt 1 2005.9—
11 | GB6170-86 IREE M8 Nut 1
12 | 3DEWA4-530003 [ o7 5L 5 Spring 1
13 | 15-531000A FEAT BV Rocker rod assembly | 1
14 | 15-534000A B2 Bracket 1
15 | GB91-86 i 3.2><16 Pin 1
16 | 15-530002 EE Rocker arm 1
17 | 50DHA-610002 PR Pin 1 2005.7—
18 | 15-533000-001 i TERES? Throttle line 1
19 | GB5783-86 12 M8><16 Bolt 4

- 116 -



[ 37 JIIBUR ERIEE PS5 15 38 LpIIBUSZSYN

Fig.37 Acceleration and stopping control Fig.38 Throttle control
® CPC10~18HG26 ® CPCD10~18HG26

- .o " s | B B T

}Miz If:;rt N: Zl;escriptij:] é&’%y Remarl\ll<§lseries

20 | GB93-87 HpE 8 Washer 4

21 | GB5783-86 IEFE M6><30 Bolt 1

22 | GB6170-86 IREE M6 Nut 2

23 | 25DE-65-1 B3 7K Pl Leak preventer washer | 1

24 | 30DH-536000 TR THEFF Choke valve 1

25 | GB97.1-85 P 6 Washer 1 2005.7—

26 | 25DE-63-1 Hr Eye-bolt 1 —2005.7

27 | GB896-86 ik 4 Snap ring 1 2005.7—

28 | GB93-87 HpE 6 Washer 1 N

- 117 - - 118 -



/<l 38 iy Ip€2 37 A 38
Fig.38 Throttle control Fig.38
©CPC10~18HW9 ([©)CPCD10~18HW9 (E)CPQ10~18HW20 (F) CPQD10~18HW20
- N o - oty e | F T BT I ZE 7Y
}Miz Iert N: Zl;escriptij:] i&’%y Remarl\ll<§lseries
1 | 30DH-530001 Jek Rubber gasket 1 —2005.6

- | N163-520002-000 PR R Rubber gasket 1 2005.7—

2 | 30DH-532000 PR Pedal gasket 1 —2005.6

- | JS160-521000-000 Jng s B Pedal gasket 1 2005.7—

3 | GB91-86 i 2><16 Pin 3 —2005.7

4 | GB848-85 i 6 Washer 3 —2005.7

5 | 30DH-530003 B Rearn seat 1 —2005.7

6 | GB882-86 Hi%h B6><45 Pin shaft 1 —2005.7

7 | GB894.1-86 £k 10 Snap ring 2

8 | 30DH-530002 Wi Roller 1

9 | GB848-85 P 10 Washer 1

10 | 30DH-530006 B A7 AR Bolt 1 —2005.6

- | N163-520001-000 P A7 AR Bolt 1 2005.7—

11 | GB6170-86 IREE M8 Nut 1

12 | 30DEW4-530003 [EIR: 5 Spring 1

13 | 15-531000A FEAT BV Rocker rod assembly | 1

14 | 15-534000 SCHAA Bracket 1

15 | GB91-86 i 3.2><16 Pin 1

16 | 15-530002 EE Arm 1

17 | GB6170-86 IEEE M5 Nut 1 2(%359_
18 | GB93-87 i 8 Washer 4

19 | GB5783-86 12 M8><16 Bolt 4

- 119 -

21

LpIIBUSZSYN

Throttle control

- 120 -



[ 38 T T3 R
Fig.38 Throttle control
©CPC10~18HW9 ([©)CPCD10~18HW9 (E)CPQ10~18HW20 (F) CPQD10~18HW20
- N o - oty e | F T BT I ZE 7Y
}Miz Iert N: Zl;escriptij:] i&’%y Remarl\ll<§lseries
20 | GB5783-86 124 M8><80 Bolt 2
21 | 30DHW15-531000 i TERES? Throttle line 1 |© © —2005.7
15DHW9-531000 i TERES? Throttle line 1 |© ©2005.7—
40DH-532000 i TERES? Throttle line 1 |® ® —2002.5
50CDA-620002 i TERES? Throttle line 1 |® ®2002.5—
22 | 30DHW15-530001A | %3k Clip 2 | © © —2005.7
23 | 30DHW9-530001 ek Fix, pinthrottle line | 1 | © © —2005.7
24 | GB67-85 124 M5><12 Screw 1 |© © —2005.7
25 | GB93-87 HIE 5 Washer 1 |© © —2005.7
26 | GB6170-86 I2EE M5 Nut 1 |© © —2005.7
27 | GB896-86 ik 4 Snap ring 1 | © ©2005.7-
28 | GB97.1-85 HIE 6 Washer 1 | © ©2005.7-
29 | N121-510001-000 RS R Pin 1 |© ©2005.7—
30 | GB93-87 HIE 5 Washer 1 | © ©2005.7—

-121 -

K 39
Fig.39

Filzh s
Hand brake

- 122 -



[l 39 B E SR
Fig.39 Parking control
- . o . i | 5T BT 2R
}Itir?] ::art NZ. é[Z')escriptio; éﬁ’i Remarl\lglseries
A | HC214J-50101 THzhgs(tu51-21)  Brake lever 1
1 | THN-060 IHEREEN Lever 1
2 | 21235-52171G RS LS Bracket 1
3 | THN-070 LA Pin 2
4 | THN-900-00 PR A B Link 1
5 | THN-40-00 SO Shaft 2
6 | THN-070 1L A Pin 1
7 | THN-600 EVARRN Rod 1
8 | THN-500 IR Stud 1
9 | THN-111 RS Overhead 1
10 | THN-200 ik Spring 1
11 | THN-110 Fhisk Grip 1
12 | GB308-64 MK 6 Ball 1
13 | GB97.1-85 P8 Washer 6
14 | GB896-86 k8 Ring 3
15 | THN-098A PR A B Stopper 1
16 | THN-101 T e Grip 1
17 | GB5782-86 IRFEM10>< 45 Bolt 1
18 | 25785-52261 H P Spacer 1
19 | GB93-87 P10 Washer 1
20 | GB802-88 EREM10 Nut 1
21 | THN-050 SCHR R Bracket 1
22 | GB5783-86 IRFEM10>< 25 Bolt 2
-123 -

K 40
Fig.40

HA R

Change over control

-124 -



| 40 HRHR 4l 41
Fig.40 Change over control Fig.41
® CPC10~18HG26 ©cPCc10~18HW9 () CPQ10~18HW?20
o I 4 K o A E SRR
Item Part No. Description Q' ty No.
1 | N150-530002-000 e F Knob ,speed change 1
2 | N150-530001-000 ) FA4T Knob, direction change | 1
3 | 15-542000 Wk Lever, speed change 1
4 | GB5782-86 I M8>40  Bolt 2 —2005.4
#Fe M8>=<35  Bolt 2 2005.5—
5 | GB93-87 Pl 8 Washer 2
6 | 15-541000 e ) THK Lever, driection change | 1

- 125 -

(R EIRSE T kS|

Service brake and inching control

- 126 -



Kl 41 74130 S A 4 41 AT SR
Fig.41 Service brake and inching control Fig.41 Service brake and inching control

CPCD10~18HG26 © CcPCD10~18HW9 ® CPQD10~18HW20

s . - . oty e | F T BT I ZE 7Y
i:: If;rt N: ﬁescriptij; éﬁ’%y Remarl\ll<§lseries
1 | 15D-511100 B AR Slight travel pedal | 1
2 | N163-512001-000 P R Pedal gasket 2
3 | 15D-511200 B AR Brake pedal 1
4 | 50CDA-611005 L Spring 2
5 | GB5783-86 12 M6><15 Bolt 1
6 | GB93-87 HpE 6 Washer 1
7 | 15D-511600 Hh Shaft 1
8 | 15D-511300 B Bracket 1
9 | SF-2-3030 S 3030 Sleeve 4
10 | GB5783-86 2 M10><45 Bolt 2
11 | GB41-86 IREE M10 Nut 2
12 | SF-1-1620-G00 H 441 1620 Sleeve 1
13 | GB93-87 i 12 Washer 1
14 | GB41-86 IR M12 Nut 1
15 | GB5783-86 IR M12><55 Bolt 1
16 | 15D-511001 Xk Yoke 1
17 | 15D-511002 TR Adjusting bolt 1
18 | GB91-86 i 3.2%<24 Pin 4
19 | GB97.1-85 i 8 Washer 4
20 | 15D-511003 Nk Yoke 1
21 | GB91-86 i 4><45 Pin 1
22 | GB97.1-85 i 16 Washer 1

- 127 -

- 128 -



Kl 41 7430 S MR, ] 42 BRI
Fig.41 Service brake and inching control Fig.42 Change over control

CPCD10~18HG26 © CcPCD10~18HW9 ® CPQD10~18HW20

FEl 0 OR® 4 W o A E SRR
Item Part No. Description Q' ty No.
23 | 15D-511500 EFF Connecting rod 1

24 | GB882-86 4%k B8>=<28  Pinshaft 3

25 | 15D-511400 PR Rocker arm 1

26 | 30HB-511400 HB) RS Brake pump assembly 1

27 | JB982-77 i 12 Washer 5

28 | 15D-510001 o 5id Plug 1

29 | 3E-520002 (EES DS Connector 4

30 | 15D-512000 SR Brake tube 1

31 | GB5782-86 12k M10><30 Bolt 4

32 | GB93-87 g 10 Washer 8

33 | GB6170-86 IREE M10 Nut 4

34 | GB5783-86 12k M10><25 Bolt 4

35 | GB5783-86 12 M8><20  Bolt 1

36 | GB93-87 HpE 8 Washer 1

37 | 3-52-00-03 GRS Four- way connector 1

38 | 15-514000 s Brake pipe ass’y 1

39 | 15D-510002 10 Washer 2

-129 -

- 130 -



& 42 LIS

Fig.42 Change over control

(® CPCD10~18HG26 © CcPCD10~18HW9 ® CPQD10~18HW20
- N o - | P51 B 4
i?: :’:rt N: Descriptic?} i&’%y Remarl\ll<§lseries
1 | 30DHW15-520001 Fi Handle 1

2 | 15D-541000 PR T Lever, speed change 1

3 | 3E-610005 e Shaft sleeve 2

4 | GB91-86 i 1.6><12 Pin 2

5 | 3D54-00-06 Ptk Joint, pull rod 1

6 | GB882-86 % B6><22  Pinshaft 2

7 | GB6172-86 IREE M8 Nut 4

8 | 15D-542000 i S Shift bracket 1

9 | 30DHW15-522000 4 Pin shaft 1

10 | GB93-87 i 6 Washer 1

11 | GB5783-86 2 M6><16  Bolt 1

12 | GB93-87 i 8 Washer 7

13 | GB5782-86 12 M8><40  Bolt 1

14 | 15D-544000 EE Rocker arm 1

15 | JB5306-91 iH(iJ/II;KSC-RS Bearing 1

16 | 25DE-64-7 IZREMS8- Nut 2

17 | 15D-540003 EFF Connecting rod 1

18 | JB5306-91 #h&SQ8C-RS  Bearing 1

19 | 15D-543000 P Rocker arm 1

20 | 15D-540002 Whaz Bushing 1

21 | GB882-86 4%k 12><65  Pin shaft 1

22 | GB97.1-85 i 12 Washer 1

-131-

&l 42
Fig.42

HA R

Change over control

-132 -



<] 42 Bt 4] 43 WERG ()
Fig.42 Change over control Fig.43 Hydraulic system (1)
(® CPCD10~18HG26 © CcPCD10~18HW9 ® CPQD10~18HW20

FEl 0 OR® 4 W o A E SRR

Item Part No. Description Q' ty No.

23 | GB91-86 i 3.2><24 Pin 1

24 | GB5783-86 I2F M8><30  Bolt 2

25 | 15D-545000 B Bracket 1

26 | 3DE-540003 Ptk Joint, pull rod 1

27 | 15D-540001 FrFF Pull rod 1

28 | GB5783-86 I2F M8><20  Bolt 2

29 | GB97.1-85 I 6 Washer 2

30 | GB6170-86 2 HEEM10 Nut 1

- 133 -

-134 -



& 43 WIERSE (—) & 44 WIERSE (—)
Fig.43 Hydraulic system (1) Fig.44 Hydraulic system (1)
® CPC10~18HG26 CPCD10~18HG26
s N o < sty e | T BT I ZE 7Y
}Miz If:lrt N:. Zl;escriptij;] i&’%y Remarl\ll<§lseries
1 | GB5783-86 2 M6><10 Bolt 4 Z:% 51
2 | GB93-87 0 6 Washer 4 £ §
3 | 30DH-600016 G ] e B Rubber block 1 %E
4 | 30DH-600017 It 72 Bk Block 1 ©
5 | 15*600005 I I Low pressure pipe 1
6 | 15-606000 e R R High pressure pipe 1
7 | 15*600006 I Low pressure pipe 1 --2007.06 g(fé
- | 15-600006 G He I Low pressure pipe 1 2007.06-- é;;
8 | 15*600009 I Low pressure pipe 1 %E
9 | 15*600007 Jiei43k8 1-1520  Connector 1
10 | 15*600008 W #3k8 1-1480  Connector 1 °
11 | 30DH-600007 i =8 Attaching clamp 1
12 | 15*600003 R H3k6 1-260  High pressure pipe 2 —2004.12
15-607000 I 43k Rubber pipe connector | 2 2005.1— N\
13 | 15*600004 3k 61-385  High pressure pipe 2 2004.12— ’ \%\ i
15-608000 I 43k Rubber pipe connector | 2 2005.1— \g\
14 | 15-601000 e e RS High pressure pipe 1
15 | 15-620000 100 RHEL A Steel tube, tilting cylinder | 1
16 | 15-630000 00 RHEL A Steel tube, tilting cylinder | 1
17 | 15-600010 B Clip 1 ®
18 | 3E-600010 s sOMAE - Attaching clamp 1

- 135 -

- 136 -



4 44 WIERS () 4 44 WIERS ()
Fig.44 Hydraulic system (1) Fig.44 Hydraulic system (1)
©cCPC10~18HW9 ([©)CPCD10~18HW9 (E)CPQ10~18HW20 (F) CPQD10~18HW20

- N o - | P51 B 4
i?: :’:rt N: Zl;escriptij;] i&’%y Remarl\ll<§lseries

1 | GB5783-86 2 M6><10 Bolt 4 Z:‘& 51

2 | GB93-87 4 6 Washer 4 £ é

3 | 30DH-600016 RG] 7 P Rubber block 1 gf

4 | 30DH-600017 fit] 72 Bk Block ©

5 | 15*600005 1 Low pressure pipe CICIG)
15-600011 R Low pressure pipe ()

6 | 15QDHW20-601000 | = s /Il High pressure pipe g{;
30DHBW9-601000 JRAE K, High pressure pipe ég

7 | 15DHW9-600001 A Rubber pipe © 0O %f
15QDHW?20-600001 | 5& B i Rubber pipe ®®

8 | 15*600009 I Low pressure pipe d=13 L=1980

9 | 15*600007 #2348 1-1520  Connector

10 | 15*600008 #2348 1 -1480  Connector

11 | 30DH-600007 e =4 ) Attaching clamp N\

12 | 15*600003 e #:3k6 1-260  High pressure pipe —2004.12 ' \%\ X
15-607000 I 43k Rubber pipe connector 2005.1— \g\

13 | 15*600004 ek 61-385  High pressure pipe 2004.12—
15-608000 I 43k Rubber pipe connector 2005.1—

14 | 15-601000 e e RS High pressure pipe

15 | 15-620000 100 RHET A Steel tube, tilting cylinder

16 | 15-630000 100 RHET A Steel tube, tilting cylinder

17 | 15-600010 G Clip

- 137 -




5] 44 WIERZ () ] 45
Fig.44 Hydraulic system () Fig.45
©cCPC10~18HW9 ([©)CPCD10~18HW9 (E)CPQ10~18HW20 (F) CPQD10~18HW20
FEl 0 OR® 4 W o A E SRR

Item Part No. Description Q' ty No.

18 | 3E-600010 il s sOMAE - Attaching clamp 1

19 | 30DHBW9-600001 JEREA=EC SR Connector 1 © O

20 | GB1235-76 OZ!JE 35%<3.5 O-ring 1 © 0D

21 | JB982-77 e 22 Washer 1 © 0D

22 | 30DH-600001 JERLA=EC SR Connector 1 © O

- 139 -

WERS ()
Hydraulic system (1I)

- 140 -

2006.01--



% 45 WHERS ()
. i 2006.01--
Fig.45 Hydraulic system (1I)
® CPC10~18HG26 ® CcPCD10~18HG26  (©) CPC10~18HW9
O cPCD10~18HW9  (E)CPQ10~18HW20  (F) CPQD10~18HW20
FEl KRB 4 W o I ESBIETS
Item Part No. Description Q' ty No.
1 | 3-60-00-02 BRI Bolt 2
2 | GB1235-76 OFY L6 2624  O-ring 8
3 | 30DH-600011 Bk Ak Connector 1
4 | 30DH-600010 BRI AR Connector 1
5 | 3-60-00-04 BRI Bolt 2
6 | GB1235-76 O &t 16=24  O-ring 1 ®
7 | 30DH-600100A 90° sk Connector 4
8 | GB1235-76 O %% 16=<24  O-ring 4
9 | JS160-611400-000 ek Connector 1
12 | 30DH-600004 JERLA=EC SR Connector 2
13 | GB1235-76 Ot 2224  O-ring 2 ®
JB982-77 g 20 Washer 2 1 O0O®E®
16 | GB1235-76 O & &t1E 24>=<24  O-ring 2 ®
JB982-77 HpE 22 Washer 2 1 OO ®
17 | 15-600001A JERLA=EC SR Connector 1
18 | 15-600002A JERLA=EC SR Connector 1 ® ®
30DH-600001 JERLA=EC SR Connector EOIOICIG)

- 141 -

%] 46
Fig.46

WIERSE ()
Hydraulic system (III)




] 46 WIERZ (5) 5] 47 WIERGE (&)
Fig.46 Hydraulic system (III) Fig.47 Hydraulic system (III)
® CPC10~18HG26 CPCD10~18HG26
- N o - oty e | F T BT I ZE 7Y
}Miz Iert N: Zl;escriptij:] i&’%y Remarl\ll<§lseries
1 | GB5783-86 2R M8><20 Bolt 8
2 | JB982-77 i 8 Washer 8
3 | 15-602000 VA S Oil strainer 1
4 | 15-340001 2 Seal gasket 1
5 | Q672-24-G00 RN 22 14 24 Clamp 2
6 | 15*600009 R Low Pressure hose | 1
7 | 15*600005 I Low Pressure hose | 1 ®
15-600011 I Low Pressure hose | 1
8 | Q672-38-G00 XN 22 X4 38 Clamp 2
9 | 15-600006 W Suction hose 1
10 | Q672-48-G00 RN 22 147 48 Clamp 2
11 | GB5786-86 I2HM10><1.25><40  Bolt 4
12 | GB93-87 g 10 Washer 8
13 | 15-604100 = Flange 1
14 | GB1235-76 Oy 1 [16><2.4  O-ring 2
EAR (e
15 | 15-606000 e R R High pressure pipe | 1 (T pure}
16 | GB1235-76 OJE % £ #130><3.1  O-ring 1
17 | GB1235-76 OJE % £ #140><3.1  O-ring 1
18 | 15-603100 Wz yH 19 2% Flange 1
19 | GB5783-86 I2M10><1.25><30  Bolt 4

- 143 -

- 144 -



% 47 WIERSG () %] 48 % B R P
Fig.47 Hydraulic system (I1I) Fig.48 Multi-way valve control
©cCPC10~18HW9 (©)CPCD10~18HW9 (E)CPQ10~18HW20  (F)CPQD10~18HW20

s N o - oty e | F T BT I ZE 7Y
i?: Ii:rt N: Zl;escriptic?] i&’%y Remarl\ll<§lseries

1 | GB5783-86 IHFE M8><20 Bolt 8

2 | JB982-77 i 8 Washer 8

3 | 15-602000 I 2 R Oil strainer 1
4 | 15-340001 2 Seal gasket 1 :
5 | Q672-24-G00 RN 22 315 24 Clamp 2 ‘ g&% ;
6 | 15*600009 fIC TR Low Pressure hose | 1 | d=13, L=1980 \\f
7 | 15*600005 I Low Pressure hose | 1 | d=25, L=770 /

8 | Q672-38-G00 XN 22 X4 38 Clamp 2

9 | 15DHW9-600001 A Rubber pipe 1 © 0O "

15QDHW?20-600001 | 5& B i Rubber pipe 1 ®®

10 | Q672-48-G00 RN 22 344 48 Clamp 2

11 | 30DH-600020 B Bolt 1 ®®

12 | GB1235-76 OZ!JE 35%<3.1 O-ring 1 ®®

13 | 3E-600009 e A Bolt 1 ®®

14 | GB1235-76 OZ!JE 4235 O-ring 2 ®®

15 | 30DH-600014 W Bk K Connector 1 ®®

16 | 30DH-600013 Bei Sk ik Connector 1 ®®

- 145 - - 146 -



4] 48 2 IR R

Fig.48 Multi-way valve control
I & W o STERUE B
Item Part No. Description Q' ty No.

1 | N163-610001-000 | #TJ+F4 Lifting knob 1

2 | 30DH-611000B-001 | #& T+ Lifting lever 1 2006.1—

3 | GB5783-86 24 M6><12  Bolt 1

4 | GB93-87 P 6 Washer 3

5 | 3E-615000 Bl Pin shaft 1| AR

- | 3E-616000 Bl Pin shaft 1| =B

- | 3E-617000 Bl Pin shaft 1| AXPYECH ]

6 | N163-610003-000 | & HFi Knob,attachment 1

- | 30DH-610009 I/Z)% (R I Lable(clamping,releasing) | 1 e e L

- | 30DH-610010 bR (g ) Lable(rotating) 1 R4

7 | JP300-646000-001 | J&HTF-Hil Control lever 1 | KPR

8 | 30DH-610008 % T4 Knob,side-shift 1 i

9 | JP300-645000-001 | 14T Lifting lever B PUKIR
10 | N163-610002-000 | fHifI T4 Tilting knob 1

11 | JP300-644000-001 | HF+F-HA Handle 1 2006.1—
12 | GB91-86 B 1.6><12 Pin 4

13 | GB97.1-85 e 5 Washer 4

14 | 25DE-71-3 Bl Pin shaft 4

15 | 15-611100-000 “IRZ IR 2 spool valve 1

- | 15-611200-000 N EA T 3 spool valve 1

- | 15-611300-000 VUBK 2 1% i 4 spool valve 1

16 | 15-615000 AT Connector rod 2 H%H#Szbolilf%m
17 | 3E-610005 HIESS Shaft sleeve 2 T)KJ IJI‘J‘S;l

- 147 -

] 48
Fig.48

e IE S|

Multi-way valve control

- 148 -




% 48 % I 1R R %l 49 HA A5

Fig.48 Multi-way valve control Fig.49 Electrical system
o 3 o ro e | AR BGOE A
i:: ::Zrt N: ﬁescriptiji iﬁ’%y Remarl\ll<§lseries

18 | JP300-641000-000 | 74 Bracket 1 —If% 2006.1-

- | JP300-642000-000 | 742 Bracket 1 X =ik 2006.1-

- | JP300-643000-000 | 742 Bracket 1 A DY1:2006.1—

19 | 3E-610006 gilic] Washer 1| =R 2, DU 3

- 149 - - 150 -



4] 49 HARS
Fig.49 Electrical system
® CPC10~18HG26 CPCD10~18HG26
R 5 4 W o A E SRR
Item Part No. Description Q' ty| No.
1 | WD100x90-02-G00 HIREAT Right head lamp 2
2 | XH7-7 EINSE Right side lamp 2 --2011.07
- | 30DH-721000 GRS Right side lamp 2 2011.08--
3 | JK406 THGEES)IT X Pre-heat & start switch | 1
4 | FXK-700 B [m) KT TR Turn signal lamp switch | 1
5 | SG-124C Wr 4% Fuse 1| AEERie
6 | JK-108 JANKTFF ['ae;dp'lg\zttfﬁ signal 1| ek
7 | DS-202 K Check knob 1| HEER
8 | DR-2 MR Oil gnality gauge 1| HAAICERE
9 | DW-2 MM Oil temperature gauge | 1 | 4&ERE@
10 | DW-2 7KL Water temperature gauge 1| HEERE
11 R\ 322 Horn push-button 1 ARE: L
12 | DL124ED CILAN Horn 1
13 | BX306 TRES 226 Fuse 1
14 | HXJ-02 RS Timer 1| AEERie
15 | JFT147-14B RSN E Pressure adjuster 1 RBHLEC
16 | YB132-Z1/4 TR R LS SFVL\II?,[IChpressure warning 1 R
17 | JK942 (EIESSPIES Reverse switc 1 AR AR HC
18 | JK613B BT T Brake switch 1| HAEERR
19 | JK208A SPGB FFY Neutral stare switch 1 | ASHAaHE
20 | WD-2(R1/2) TR AL KA Oil temperature sensor | 1 | 4&ER @

-151 -

& 49 HARSE
Fig.49 Electrical system
]

- 152 -




4] 49 HARG

Fig.49 Electrical system

® CPC10~18HG26 ® CPCD10~18HG26

FEl 0 OR® 4 W o A E SRR

Item Part No. Description Q' ty No.

21 [JQ1 EEhgkHgs  Start relay 1

22 | 30HB-700100 WEAEEES  Oil gnality sensor 1| HEEER

23 | 6-QA-60S & i Battery 1 —2009.8
R9619-70001-000 GYEE N Battery 2009.8—

24 | QD1315A EEIHL Starter 1 R EHUEC

25 | JF11A R HLAL Alternater 1 RENHLIEC

26 | WG-2(Z3/8") KA I&SS  Water temperture sensor | 1 RENHLE

27 | Z-HX220x55/H HIEkT Right tail lamp 1 —2006.3
30HB-707000 FJEH . Right tail lamp 1 2006.4—

28 | SG-Z B Z- 4% %% Reverse warner 1

39 | BJ-130 JHLREAT Licence lamp 1

30 | Z-HX220x55/H i=pd) Left tail lamp 1 —2006.3
30HB-706000 JEJEIT R Left tail lamp 1 2006.4—

31 | R960-700300-000 AN L Starter earthing 1

- 153 -

K 50
Fig.50

HARG
Electrical system

- 154 -




% 50 HARG
Fig.50 Electrical system
© CPC10~18HW9 © cPCD10~18HW9
o 3 - e | BV B 2R Y
}Miz :’Zrt N: Descriptij;} é&’%y Remarl\ll<§lseries
1 | WD100x90-02-G00 HIREAT Right head lamp 2
2 | XH7-7 EINSE Right side lamp 2 --2011.07
- | 30DH-721000 GRS Right side lamp 2 2011.08--
3 | JK406C TGS Tk Pre-heat & start switch | 1
4 | FXK-700 B [m) KT TR Turn signal lamp switch | 1
5 | SG-124C IR AR Inter rupter 1
6 | IK-108 KANTIF% ['ae;dp s:/iv%g[h & signal |y
7 | DS-202 For A Check knob 1| #HEERE
8 | DR-2 MR Oil gnality gauge 1| HAAICERE
9 | DW-2 MM Oil temperature gauge | 1 | 4&ERO©
10 | DW-2 7}( I %% EJ/\a/Sge; temperature 1 éﬂ /E'\ 13( %%@a
11 | XH7-7 JERT/NT Left side lamp 1
12 | WD100x90 JERT AT Left head lamp 1
13 | BX306 PRI 22 Fuse 1
14 | YD101 IS [ 4k P 2 Time relay 1| AGPERR
15 | JD195 THHAR L Preheat relay 1| AGPERR
16 | DL124ED LN Horn 1
17 | WG-2(R1/2) TR AL KA Oil temperature sensor | 1 | 4&ER©
18 | JK208A HESSPISS Reverse switch 1 A A
19 | JK613B HEEIFAPIPS Brake switch 1
20 | JK208A TRGEBNFFL Neutral start switch 1 | AsdAn ©

- 155 -

K 50
Fig.50

HARG
Electrical system

- 156 -




7 50 WA RS 1 51 RS
Fig.50 Electrical system Fig.51 Electrical system
© CPC10~18HW9 © cPCD10~18HW9
o I 4w o | AL SIEE TS

Item Part No. Description Q' ty| No.
21 | 5812003411 RKAEHU2V-35A  Alternater 1 KRENHLIEC
22 | 8943197002 T e Preheater 1 RENHLEC
23 | WG-2(M16x1.5) | /KiEALI S Water temperature sensor | 1 | #41&CER
24 | Z-HX220x55/H | A5 54T Right rear lamp 1 —2006.3

30HB-707000 i JE kT B Right tail lamp 1 2006.4—
25 | SG-Z IR &R Reverse warner 1
26 | BJ-130 JER T Licence lamp 1
27 MK EARELS Water seperate warner 1 RENPLED
28 | HXJ-02 RS Timer 1| HEER
29 1 SURITPIPS Fuel outoff switch 1 RENHLEC
30 | 5824100122 AR Sv\i,'it‘;rhessure warning 1| RIHLA
31 | 8944532120 EBIHL 12V-2kW  Starter 1 RENHLIEC
32 [JQ1 LBk A% Start relay 1 ®)
33 | Z-HX220x55/H | A J54T Left tail lamp 1 —2006.3

30HB-706000 JeJE kT B Left tail lamp 1 2006.4—
34 | R9619-70001-000 | & Hiith Battery 1
35 | 30HB-700100 ALK Oil quality sensor 1| ABELCERR
36 wR W\ $2c 61 Horn button 1 ARE

N

- 157 -

- 158 -




%] 51 HARG

Fig.51 Electrical system

B CPQ10~18HW20  (F) CPQD10~18HW?20

R 5 4 W o A E SRR
Item Part No. Description Q' ty| No.

1 | WD100x90-02-G00 HIREAT Right head lamp 2

2 | XH7-7 EINSE Right side lamp 2 --2011.07
30DH-721000 GRS Right side lamp 2 2011.08--

3 | JK406C TGS Tk Pre-heat & start switch | 1

4 | FXK-700 B [m) KT TR Turn signal lamp switch | 1

5 | SG-124C W4k 2 Fuse 1| AGPERR

6 | JK-108 KANKT IR ['ae;dp s:/iv%g[h & signal | 4 gz

7 | LASIY-11 K Check knob 1| AGPERR

8 | DR-2 MR Oil gnality gauge 1| HAAICERE

9 | DW-2 MM Oil temperature gauge | 1 | “A&WERE

10 | DW-2 ki % Z\éﬁ;eé temperature 1| dAERR

11 | XH7-7 JERT/NT Left side lamp 1

12 | WD100x90 JERT AT Left head lamp 1

13 R\ 22 Horn push-button 1 77 Tm) 3

14 | DL124ED LN Horn 1

15 | BX306 PRI 22 Fuse 1

16 RAas Vaporization 1 RENHUAC

17 2% rp 2% Relay 1 KBHL

18 | WG-2(R1/2) TR AL KA Oil temperature sensor | 1 | 4&ERE

19 | JK208A HESSPISS Reverse switc 1 AR AR

20 | JK613B BT IR Brake switch 1| #HHERR

- 159 -

& 51 HARG
Fig.51 Electrical system
=]

- 160 -




%] 51 HARSE

Fig.51 Electrical system

B CPQ10~18HW20  (F) CPQD10~18HW?20

- N o < e o (P TR BT 4 7Y

}Mi; :’:rt N: Zl;escriptij;] i&’i Remar|\||<§lseries

21 | JK208A ;E% PR ZIIF Neutral stare switch 1 | AR ®

22 |JO1 EhgkH 4y Startrelay 1

23 | 25240 89911 TR S Evl\’ft'cﬁressure warning 1 KB

24 | 30HB-700100 WEAL &S Oil gnality sensor 1| HAEAERN

25 | R9619-70001-000 = it Battery 1

26 | 23100-50K10 KL Alternator 1 RENHLIEC

27 | 23300-00H10 L Starter 1 RENHLEC

28 | 22401-W8914 KALIE Spark plug 1 R

29 | 22100-50K10 oy HLBE Current separator 1 R

30 | 22020-55K10 RLK 2] Ignition winding 1 RENPLED

31 | WG-2(M12x1.25) | /Kififk/ds  Water temperature sensor 1| #HEDERR

32 | Z-HX220x55/H HIEkT Right tail lamp 1 —2006.3
30HB-707000 FJEFT R Right tail lamp 1 2006.4—

33 | BJ-130 JHLREAT Licence lamp 1

34 | SG-Z #5438 Reverse warner 1

35 | Z-HX220x55/H i=pd) Left tail lamp 1 —2006.3
30HB-706000 LEJEIT Rk Left tail lamp 1 2006.4—

36 | HXJ-02 ELES Timer 1| HAEAERN

- 161 -



